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1 Applicant information

Client name:
Address:
Telephone:
Fax:

E-mail:
Contact name:

RADWIN Ltd.

27 Habarzel str., Tel Aviv 69710, Israel
+972 3766 2988

+972 3766 2902
shlomo_weiss@radwin.com

Mr. Shlomo Weiss

2 Equipment under test attributes

Product name:
Product type:
Model(s):
Receipt date

Outdoor radio unit operating in the 5.8 GHz band
Point to Point and Point to Multipoint transceiver
RADWIN 1000, RADWIN 2000, RADWIN 5000
5/28/2008

3 Manufacturer information

Manufacturer name:
Address:
Telephone:

Fax:

E-Mail:

Contact name:

4 Test details

Project ID:
Location:

Test started:
Test completed:

Test specification(s):

RADWIN Ltd.

27 Habarzel str., Tel Aviv 69710, Israel
+972 3766 2988

+972 3766 2902
shlomo_weiss@radwin.com

Mr. Shlomo Weiss

18826

Date of Issue: April 2011

Hermon Laboratories Ltd. Harakevet Industrial Zone, Binyamina 30500, Israel

5/28/2008
11/14/2008

FCC 47CFR part 15:2007, subpart C §§15.247; RSS-210 issue 8:2010, annex 8
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5 Tests summary

Test

Transmitter characteristics

FCC section 15.247(a)(2), RSS-210 section A8.2(a), 6 dB bandwidth
FCC section 15.247(b)(3), RSS-210 section A8.4(4), Peak output power
FCC section 15.247(i), RSS-Gen section 5.6, RF exposure

FCC section 15.247(d),

FCC section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions
FCC section 15.247(e), RSS-210 section A8.2(b), Peak power density

FCC section 15.207(a), RSS-Gen section 7.2.4, Conducted emission

FCC section 15.203, RSS-Gen section 7.1.2, Antenna requirement

RSS-210 section A8.5, Conducted spurious emissions

Date of Issue: April 2011

Status

Pass
Pass*

Pass, the exhibit to the
application of certification is
provided

Pass
Pass
Pass
Pass
Pass

Note: The EUT model RADWIN 2000 with power setting that produced Maximum Output Power with maximum Antenna
Gain 23.5 and 28 dBi was tested as the worst case between all RADWIN 1000,2000,5000 models. The more detailed
description of RADWIN 1000,2000,5000 is provided in section 6.1 of the test report.

* - All power measurements were performed under the nominal power voltage as all RF circuits are powered from voltage

regulators, as provided in "RF_schematics_18826.pdf" at page 8.

Testing was completed against all relevant requirements of the test standard. The results obtained indicate that the product

under test complies in full with the requirements tested.

The test results relate only to the items tested. Pass/ fail decision was based on nominal values.

This test report replaces the previously issued test report identified by Doc ID:RDWRAD_FCC.18826_21882.

Name and Title Date Signature
Tested by: Mr. E. Plotnichenko, test engineer November 14, 2008
Reviewed by: | Ms. N. Averin, certification engineer April 17, 2011 ﬁff—
Approved by: | Mr. M. Nikishin, EMC and Radio group manager | April 17, 2011 Z’////
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Date of Issue: April 2011

6 EUT description
6.1 General information
The EUT, RADWIN 1000, RADWIN 2000, RADWIN 5000 is an outdoor unit (ODU). The power and Ethernet
communication are supplied by an indoor unit (IDU) or PoE device. It has connectorized and integrated antenna
configurations that can support dual pole antenna type. The RADWIN 1000 activates one RF port, RADWIN 2000
activates two RF ports for software configured Point to Point topology and RADWIN 5000 is identifier for software
configured Point to Multipoint topology .For relevant output power setting versus each antenna type please refer to
RADWIN 5000 Antenna List and Power Settings and RADWIN 1000/2000 Antenna List and Power Settings
attached.
The EUT model RADWIN 2000 was tested as worst case representative.
6.2 Ports and lines
Port Port Connected Connector| Q-ty Cable Cable Indoor /
type description From To type type Ienrgth, outdoor
Power -48 VDC AC/DC IDU Terminal 1 unshielded 1.5 Indoor
adapter block
Power AC power mains AC/DC IEC 60320 1 unshielded 1.5 Indoor
adapter
RF1 RF1 (Antenna 1) EUT antenna N-type 1 shielded 1 Outdoor*
RF2 RF2 (Antenna 2) EUT antenna N-type 1 shielded 1 Outdoor*
Signal Ethernet IDU Laptop RJ45 1 FTP 20 Indoor
* - for external antenna configuration only
6.3  Support and test equipment
Description Manufacturer Model number Serial number
Laptop Dell Latitude/D530 NA
IDU (for configuration with ODU) RadWin Ltd. IDU-E DE000201267
AC/DC YCL WMB480042-5G S0714002271
6.4 Changes made in the EUT

No changes were implemented.
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6.5 Test configuration

mains

AC/DC
adapter

Report ID: RDWRAD_FCC.18826 21882 revl.doc

PoE (48 VDC)

IDU

Ethernet

Laptop

EUT

Date of Issue: April 2011

Antenna

RF1

RF2
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6.6

Transmitter characteristics

Report ID: RDWRAD_FCC.18826 21882 revl.doc
Date of Issue: April 2011

Type of equipment

V Stand-alone (Equipment with or without its own control provisions)

Combined equipment (Equipment where the radio part is fully integrated within another type of equipment)

Plug-in card (Equipment intended for a variety of host systems)

Intended use Condition of use
V Fixed Always at a distance more than 2 m from all people
mobile Always at a distance more than 20 cm from all people
portable May operate at a distance closer than 20 cm to human body

Assigned frequency range

5725 - 5850 MHz

Operating frequency range

5730 - 5845 MHz, 5735 - 5840 MHz

RF channel bandwidth

5 MHz, 20 MHz

Antenna 24.0 dBi
Antenna 22.0 dBi 29.95 dBm
. Antenna 27.9 dBi

Maximum rated output power Peak (conducted) Antenna 15.5 dBi 20.0 dBm

Antenna 13.0 dBi 23.0 dBm

Antenna 8.0 dBi 28.0 dBm

V No
continuous variable
Is transmitter output power variable? stepped variable with
Yes stepsize
minimum RF power
maximum RF power
Antenna connection
unique coupling \Y standard connector Integral with temporary RF connector
without temporary RF connector

Antenna/s technical characteristics
Type Manufacturer Model nhumber Antenna assembly gain
Dish — Dual polarized External RADWIN Ltd. RW-9721-5158 27.9 dBi (28.9 dBi with 1 dB feeder loss)
Flat Panel — Dual polarized RADWIN Ltd. RW-9611-4958INT Port H — 22.5 dBi, port V — 24 dBi (min)
Integrated
Flat Panel — Dual polarized RADWIN Ltd. RW-9611-4958 23.0 dBi (22.0 dBi with 1 dB feeder loss)
external
Flat Panel Dual Pole External RADWIN Ltd. RW-9061-5002 15.5 dBi (16.5 dBi with 1 dB feeder loss)
Flat Panel Dual Pole External RADWIN Ltd. RW-9061-5001 13.0 dBi (14.0 dBi with 1 dB feeder loss)
Flat Panel Dual Pole External RADWIN Ltd. RW-9061-5002 8.0 dBi (16.5 dBi with 8.5 dB feeder loss)
Flat Panel Dual Pole External RADWIN Ltd. RW-9061-5001 8.0 dBi (14.0 dBi with 6.0 dB feeder loss)

Transmitter 99% power bandwidth Transmitter aggregate data rate/s, MBps Type of modulation (OFDM)
3.25 BPSK
5 MHz 32.5 64QAM
13 BPSK
20 MHz 130 64QAM
Modulating test signal (baseband) OFDM
Maximum transmitter duty cycle in normal use 50% | |
Maximum transmitter duty cycle for test purposes

100% | |

Transmitter power source

Nominal rated voltage | Battery type
Vv DC (PoE) Nominal rated voltage 48 VDC from IDU unit powered by 120 VAC
AC mains Nominal rated voltage [ Frequency Hz
Common power source for transmitter and receiver \ yes no
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Test specification: FCC section 15.247(a)(2), RSS-210 section A8.2(a), 6 dB bandwidth

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(a)(2)

Test mode: Compliance -

Date & Time: 11/2/2008 5:34:11 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1011 hPa Relative Humidity: 45% | Power Supply: 48 VDC
Remarks:

7

7.1

7.11

7.1.2

7.1.21
7.1.2.2
7.1.2.3

Transmitter tests according to 47CFR part 15 subpart C requirements

Minimum 6 dB bandwidth

General

This test was performed to measure 6 dB bandwidth of the EUT carrier frequency. Specification test limits are given
in Table 7.1.1.

Table 7.1.1 The 6 dB bandwidth limits

Assigned frequency, MHz Modulation envelope reference points*, dBc Minimum bandwidth, kHz

902.0 — 928.0

2400.0 — 2483.5 6.0 500.0

5725.0 — 5850.0

* - Modulation envelope reference points provided in terms of attenuation below the peak of modulated carrier.

Test procedure

The EUT was set up as shown in Figure 7.1.1, energized and its proper operation was checked.

The EUT was set to transmit modulated carrier.

The transmitter minimum 6 dB bandwidth was measured with spectrum analyzer RBW=100 kHz as frequency delta
between reference points on modulation envelope and provided in Table 7.1.2 and associated plots.

Figure 7.1.1 The 6 dB bandwidth test setup

Spectrum

EUT »  Attenuator »>
analyzer
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc

Date of Issue: April 2011

Test specification:

FCC section 15.247(a)(2), RSS-210 section A8.2(a), 6 dB bandwidth

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(a)(2)

Test mode: Compliance -
Date & Time: 11/2/2008 5:34:11 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1011 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Table 7.1.2 The 6 dB bandwidth test results, 5 MHz channel bandwidth

ASSIGNED FREQUENCY BAND:

5725 — 5850 MHz

DETECTOR USED: Peak
SWEEP MODE: Single
RESOLUTION BANDWIDTH: 100 kHz
VIDEO BANDWIDTH: 300 kHz
MODULATION ENVELOPE REFERENCE POINTS: 6.0 dBc
MODULATION: BPSK/64QAM
MODULATING SIGNAL: OFDM
Modulation | Bitrate, Mbps | 6dB bandwidth,kHz |  Limit,kHz | Margin, kHz | Verdict
Low frequency, 5730 MHz
BPSK 3.25 4459.0 500 -3959.0 Pass
64QAM 32.5 4462.5 500 -3962.5 Pass
Mid frequency, 5780 MHz
BPSK 3.25 4474 500 -3974.0 Pass
64QAM 32.5 4449 500 -3949.0 Pass
High frequency, 5845 MHz
BPSK 3.25 4464 500 -3964.0 Pass
64QAM 32.5 4444 500 -3944.0 Pass

Reference numbers of test equipment used

[ HL2909 | HL3180 |

HL 3181 |

HL 3386

Full description is given in Appendix A.

Page 9 of 205



HERMON LABORATORIES

Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

Test specification:

FCC section 15.247(a)(2), RSS-210 section A8.2(a), 6 dB bandwidth

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(a)(2)

Test mode: Compliance -
Date & Time: 11/2/2008 5:34:11 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1011 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Plot 7.1.1 The 6 dB bandwidth test result at low frequency, BPSK modulation
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Plot 7.1.2 The 6 dB bandwidth test result at low frequency, 64QAM modulation
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Test specification: FCC section 15.247(a)(2), RSS-210 section A8.2(a), 6 dB bandwidth

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(a)(2)

Test mode: Compliance -

Date & Time: 11/2/2008 5:34:11 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1011 hPa Relative Humidity: 45% | Power Supply: 48 VDC
Remarks:

Plot 7.1.3 The 6 dB bandwidth test result at mid frequency, BPSK modulation

G Adllent R T
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Plot 7.1.4 The 6 dB bandwidth test result at mid frequency, 64QAM modulation
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Test specification: FCC section 15.247(a)(2), RSS-210 section A8.2(a), 6 dB bandwidth

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(a)(2)

Test mode: Compliance -

Date & Time: 11/2/2008 5:34:11 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1011 hPa Relative Humidity: 45% | Power Supply: 48 VDC
Remarks:

Plot 7.1.5 The 6 dB bandwidth test result at high frequency, BPSK modulation
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Plot 7.1.6 The 6 dB bandwidth test result at mid frequency, 64QAM modulation
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

Test specification:

FCC section 15.247(a)(2), RSS-210 section A8.2(a), 6 dB bandwidth

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(a)(2)

Test mode: Compliance -
Date & Time: 11/2/2008 5:34:11 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1011 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Table 7.1.3 The 6 dB bandwidth test results, 20 MHz channel bandwidth

ASSIGNED FREQUENCY BAND:

5725 — 5850 MHz

DETECTOR USED: Peak
SWEEP MODE: Single
RESOLUTION BANDWIDTH: 100 kHz
VIDEO BANDWIDTH: 300 kHz
MODULATION ENVELOPE REFERENCE POINTS: 6.0 dBc
MODULATION: BPSK / 64QAM
MODULATING SIGNAL: OFDM
Modulation | Bitrate, Mbps | 6dB bandwidth,kHz |  Limit,kHz | Margin, kHz | Verdict
Low frequency, 5735 MHz
BPSK 13 17718 500 -17218 Pass
64QAM 130 17758 500 -17258 Pass
Mid frequency, 5780 MHz
BPSK 13 17738 500 -17238 Pass
64QAM 130 17738 500 -17238 Pass
High frequency, 5840 MHz
BPSK 13 17718 500 -17218 Pass
64QAM 130 17778 500 -17278 Pass
Reference numbers of test equipment used
[ HL2909 | HL3180 | HL3181 | HL3386 |

Full description is given in Appendix A.
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Test specification: FCC section 15.247(a)(2), RSS-210 section A8.2(a), 6 dB bandwidth

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(a)(2)

Test mode: Compliance -

Date & Time: 11/2/2008 5:34:11 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1011 hPa Relative Humidity: 45% | Power Supply: 48 VDC
Remarks:

Plot 7.1.7 The 6 dB bandwidth test result at low frequency, BPSK modulation
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Plot 7.1.8 The 6 dB bandwidth test result at low frequency, 64QAM modulation

7 Agilent R T

Mkr1 A 17.758 MHz
Ref 8.341 dBm #Atten 5 dB 0.261 dB
Peak
e Wwwwwmww\ }WMWW‘UWWN o
5
w | | 1
Offst
pal
dB ‘J \m
o ﬂfv '“‘w
23
dBm
W1 52
S3 FS|
Center 5.735 GHz Span 20 MHz
#Res BW 100 kHz VBW 300 kHz #Sweep 5 s (1000 pts)

Page 14 of 205



Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

HERMON LABORATORIES

Test specification: FCC section 15.247(a)(2), RSS-210 section A8.2(a), 6 dB bandwidth

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(a)(2)

Test mode: Compliance -

Date & Time: 11/2/2008 5:34:11 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1011 hPa Relative Humidity: 45% | Power Supply: 48 VDC
Remarks:

Plot 7.1.9 The 6 dB bandwidth test result at mid frequency, BPSK modulation
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Plot 7.1.10 The 6 dB bandwidth test result at mid frequency, 64QAM modulation
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Test specification:

FCC section 15.247(a)(2), RSS-210 section A8.2(a), 6 dB bandwidth

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(a)(2)

Test mode:

Compliance Verdict:

PASS

Date & Time:

Temperature: 21°C

Air Pressure: 1011 hPa

11/2/2008 5:34:11 PM
Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Plot 7.1.11 The 6 dB bandwidth test result at high frequency, BPSK modulation

G Adllent R T
Mkr1 & 17.718 MHz
Ref §.485 dBm #Atten 5 dB -0.203 dB
Peak
SL‘og I WW*W ;MMWW%W A
dB/ [

a ]y \

2 3

dBm

Center 5.84 GHz Span 20 MHz
#Res BW 100 kHz VBW 300 kHz #5weep 5 s (1000 pts)

Plot 7.1.12 The 6 dB bandwidth test result at mid frequency, 64QAM modulation
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Test specification: Section 15.247(b)(3), RSS-210 section A8.4(4), Peak output power

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(b), Option 2, Method #3

Test mode: Compliance o
Date & Time: 10/29/2008 9:36:36 AM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 46% | Power Supply: 48 VDC

Remarks:

7.2

7.2.1

7.2.2

7221
7.2.2.2
7.2.2.3

Peak output power

General

This test was performed to measure the maximum peak output power at the transmitter RF antenna connector.
Specification test limits are given in Table 7.2.1.

Table 7.2.1 Peak output power limits

Assigned frequency range, Maximum antenna gain, Peak output power*
MHz dBi W dBm

902.0 — 928.0

2400.0 — 2483.5 6.0 1.0 30.0

5725.0 — 5850.0

*- If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power limit shall be
reduced below the stated value as follows:

by 1 dB for every 3 dB that the directional gain of antenna exceeds 6 dBi for fixed point-to-point
transmitters operate in 2400-2483.5 MHz band;

without any corresponding reduction for fixed point-to-point transmitters operate in 5725-5850 MHz band;

by the amount in dB that the directional gain of antenna exceeds 6 dBi for the rest of transmitters.

Test procedure

The EUT was set up as shown in Figure 7.2.1, energized and its proper operation was checked.
The EUT was adjusted to produce maximum available for end user RF output power.
The peak power meter was used and the maximum peak output power was measured as provided in Table 7.2.2.

Figure 7.2.1 Peak output power test setup

EUT »  Attenuator > Power
meter
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HERMON LABORATORIES

Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

Test specification:

Section 15.247(b)(3), RSS-210 section A8.4(4), Peak output power

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(b), Option 2, Method #3

Test mode: Compliance -

Date & Time: 10/29/2008 9:36:36 AM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 46% | Power Supply: 48 VDC
Remarks:

Table 7.2.2 Peak output power test results

ASSIGNED FREQUENCY RANGE:

5725 — 5850 MHz

MODULATION: BPSK / 64QAM
MODULATING SIGNAL: PRBS
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
DETECTOR USED: Peak
Mor(;tjelaf\l/l(i)np'sBlt Power meter reading, mW Total peaI;TKIL\J/E*EUI power, | | mw Mar:]%/:/n*, Verdict
’ Antenna 1 Antenna 2
5 MHz BW, Low channel (5730 MHz)
BPSK, 3.25 477 466 943 1000 -57 Pass
64QAM, 32.5 475 474 949 1000 -51 Pass
5 MHz BW, Mid channel (5780 MHz)
BPSK, 3.25 462 425 887 1000 -113 Pass
64QAM, 32.5 473 439 912 1000 -88 Pass
5 MHz BW, High channel (5845 MHz)
BPSK, 3.25 423 424 847 1000 -153 Pass
64QAM, 32.5 432 406 838 1000 -162 Pass
20 MHz BW, Low channel (5735 MHz
BPSK, 13 497 491 988 1000 -12 Pass
64QAM, 130 490 489 979 1000 -21 Pass
20 MHz BW, Mid channel (5780 MHz)
BPSK, 13 484 460 944 1000 -56 Pass
64QAM, 130 481 443 924 1000 -76 Pass
20 MHz BW, High channel (5840 MHz)
BPSK, 13 429 434 863 1000 -137 Pass
64QAM, 130 444 439 883 1000 -117 Pass

* - Margin = Peak output power — specification limit.
** - The total peak output power is the sum of power, measured at 2 antenna outputs

Reference numbers of test equipment used

HL3179 | HL3301 |

HL 3302

Full description is given in Appendix A.

Page 18 of 205



| Report ID: RDWRAD_FCC.18826 21882 _revl.doc
H Date of Issue: April 2011

L

HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)
Test mode: Compliance -
Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks
7.3 Spurious emissions at RF antenna connector
7.3.1 General
This test was performed to measure spurious emissions at RF antenna connector. Specification test limits are given
in Table 7.3.1.
Table 7.3.1 Spurious emission limits
Frequency*, MHz Attenuation below carrier*, dBc
0.009 — 10" harmonic 20.0 (30.0)
* - The above limits applied from the lowest radio frequency generated in the device, without going below 9 kHz up
to the tenth harmonic of the highest fundamental frequency.
** - Spurious emission limit is provided in terms of attenuation below the peak of modulated carrier measured with
the same resolution bandwidth.
7.3.2  Test procedure for individual chain testing
7.3.2.1 The EUT was set up as shown in Figure 7.3.1, energized and its proper operation was checked.
7.3.2.2 The EUT was adjusted to produce maximum available to end user RF output power.
7.3.2.3 The highest emission level within the authorized band was measured.
7.3.2.4 The spurious emission was measured with spectrum analyzer as provided in Table 7.3.2, Plots 7.3.1 to 7.3.46 and
referenced to the highest emission level measured within the authorized band.
7.3.3  Test procedure for combined chain testing
7.3.3.1 The EUT was set up as shown in Figure 7.3.1, energized and its proper operation was checked.
7.3.3.2 The EUT was adjusted to produce maximum available to end user RF output power.
7.3.3.3 The highest emission level within the authorized band was measured.
7.3.3.4 The spurious emission was measured with spectrum analyzer as provided in Table 7.3.3, Plots 7.3.47 to 7.3.68 and

referenced to the highest emission level measured within the authorized band.

Figure 7.3.1 Spurious emission test setup - individual Tx chain

EUT »  Attenuator ,|  Spectrum
analyzer
Figure 7.3.2 Spurious emission test setup — combined Tx chains
Anttt— ] Attenuator
EUT RF Spectrum
a2 | enatr | COMbiner Analizer
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Table 7.3.2 Spurious emission test results

ASSIGNED FREQUENCY RANGE: 5725 — 5850 MHz
INVESTIGATED FREQUENCY RANGE: 0.009 - 40000 MHz
DETECTOR USED: Peak
RESOLUTION BANDWIDTH: 100 kHz
VIDEO BANDWIDTH: 300 kHz
MODULATION: BPSK/ 64QAM
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
Frequency, Ch_annel _SpL_Jrious Emi_ssion at Attenua_tion below Limit, Margin, verdict
MHz bandwidth, MHz | emission, dBm carrier, dBm carrier, dBc dBc dB*
Low carrier frequency
5725.0 5 -16.71 13.19 29.90 9.90
5725.0 20 13.92 9.48 23.40 20.0 3.40 Pass
Mid carrier frequency
No emissions 5 No emissions 14.13
were found 20 were found 8.92 NA 200 NA Pass
High carrier frequency
5850.0 5 -19.32 13.73 33.05 13.05
5883.0 5 -42.75 13.73 56.48 20.0 36.48 Pass
5887.1 5 -46.08 13.73 59.81 ' 39.81
5850.0 20 -13.67 9.02 22.69 2.69

*- Margin = Attenuation below carrier — specification limit.

Reference numbers of test equipment used
[ HL1424 | HL2254 | HL2909 [ HL3175 | HL3180 | HL338 | HL3455 |
Full description is given in Appendix A.
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Plot 7.3.1 The highest emission level within the assigned band at low carrier frequency
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Plot 7.3.2 The highest emission level within the assigned band at mid carrier frequency
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Plot 7.3.3 The highest emission level within the assigned band at high carrier frequency
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MODULATION 64QAM
BIT RATE 32.5 Mbps
7 Agilent R T
Mkr1 5.843674 GHz
Ref 15 dBm #Atten 5 dB 13.73 dBm
Peak e " " M
Log [ h
10
dB/ M_.,I"Jr‘ \‘JM'M
Offst
21 IM M\
dB W" i e Ww
W1 52
S3 FS|
Center 5.845 GHz Span 10 MHz
#Res BW 100 kHz VBW 300 kHz #Sweep 5 s (1000 pts)

Plot 7.3.4 The highest emission level within the assigned band at low carrier frequency
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc

Date of Issue: April 2011

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Plot 7.3.5 The highest emission level within the assigned band at mid carrier frequency

CHANNEL BANDWIDTH 20 MHz
MODULATION 64QAM
BIT RATE 130 Mbps
7 Agilent R T
Mkr1 5.78158 GHz
Ref 15 dBm #Atten 5 dB 8.923 dBm
Peak =
Log epan Attt A )-‘Nﬁm LI
10
dB/
Offst
pal "
© L™ i
W1 52
S3 FS|
Center 5.78 GHz Span 30 MHz
#Res BW 100 kHz VBW 300 kHz #Sweep 5 s (1000 pts)

Plot 7.3.6 The highest emission level within the assigned band at high carrier frequency
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Plot 7.3.7 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency
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Plot 7.3.8 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode:

Date & Time:

Compliance Verdict:

PASS

Temperature: 21°C

11/12/2008 2:31:40 PM
Air Pressure: 1010 hPa Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks Individual Tx chain testing

Plot 7.3.9 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency
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Plot 7.3.10 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc

Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -
Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks Individual Tx chain testing

Plot 7.3.11 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency
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Plot 7.3.12 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Plot 7.3.13 Spurious emission measurements in 0.15 - 30 MHz range at low carrier frequency
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Plot 7.3.14 Spurious emission measurements in 0.15 - 30 MHz range at mid carrier frequency
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Plot 7.3.15 Spurious emission measurements in 0.15 - 30 MHz range at high carrier frequency
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Plot 7.3.16 Spurious emission measurements in 0.15 - 30 MHz range at low carrier frequency
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc

Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -
Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks Individual Tx chain testing

Plot 7.3.17 Spurious emission measurements in 0.15 - 30 MHz range at mid carrier frequency
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Plot 7.3.18 Spurious emission measurements in 0.15 - 30 MHz range at high carrier frequency
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc

Date of Issue: April 2011

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Plot 7.3.19 Spurious emission measurements in 30 - 1000 MHz range at low carrier frequency
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Plot 7.3.20 Spurious emission measurements in 30 - 1000 MHz range at mid carrier frequency
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc

Date of Issue: April 2011

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Plot 7.3.21 Spurious emission measurements in 30 - 1000 MHz range at high carrier frequency
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Plot 7.3.22 Spurious emission measurements in 30 - 1000 MHz range at low carrier frequency
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Plot 7.3.23 Spurious emission measurements in 30 - 1000 MHz range at mid carrier frequency
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Plot 7.3.24 Spurious emission measurements in 30 - 1000 MHz range at high carrier frequency
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Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode:

Compliance

Date & Time:

11/12/2008 2:31:40 PM

Verdict:

PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks Individual Tx chain testing

Plot 7.3.25 Spurious emission measurements in 1000 — 5700 MHz range at low carrier frequency
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Plot 7.3.26 Spurious emission measurements in 1000 — 5725 MHz range at mid carrier frequency
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Plot 7.3.27 Spurious emission measurements in 1000 — 5725 MHz range at high carrier frequency
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Plot 7.3.28 Spurious emission measurements in 1000 — 5700 MHz range at low carrier frequency
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Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -
Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks Individual Tx chain testing

Plot 7.3.29 Spurious emission measurements in 1000 — 5725 MHz range at mid carrier frequency
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Plot 7.3.30 Spurious emission measurements in 1000 — 5725 MHz range at high carrier frequency
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Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode:

Date & Time:

Compliance Verdict:

PASS

Temperature: 21°C

11/12/2008 2:31:40 PM
Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks Individual Tx chain testing

Plot 7.3.31 Spurious emission measurements in 5700 — 5725 MHz range at low carrier frequency
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Plot 7.3.32 Spurious emission measurements in 5700 — 5725 MHz range at low carrier frequency
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc
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Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Plot 7.3.33 Spurious emission measurements in 5850 — 6000 MHz range at high carrier frequency
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Plot 7.3.34 Spurious emission measurements in 5850 — 6000 MHz range at high carrier frequency
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Plot 7.3.35 Spurious emission measurements in 5850 — 18000 MHz range at low carrier frequency
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Plot 7.3.36 Spurious emission measurements in 5850 — 18000 MHz range at mid carrier frequency
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -
Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks Individual Tx chain testing

Plot 7.3.37 Spurious emission measurements in 6000 — 18000 MHz range at high carrier frequency
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Plot 7.3.38 Spurious emission measurements in 5850 — 18000 MHz range at low carrier frequency
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Date of Issue: April 2011

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 11/12/2008 2:31:40 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC
Remarks Individual Tx chain testing

Plot 7.3.39 Spurious emission measurements in 5850 — 18000 MHz range at mid carrier frequency
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Plot 7.3.40 Spurious emission measurements in 6000 — 18000 MHz range at high carrier frequency
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode:

Compliance

Date & Time:

11/12/2008 2:31:40 PM

Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks Individual Tx chain testing

Plot 7.3.41 Spurious emission measurements in 18000 — 40000 MHz range at low carrier frequency
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Plot 7.3.42 Spurious emission measurements in 18000 — 40000 MHz range at mid carrier frequency
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Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance

Date & Time: 11/12/2008 2:31:40 PM

Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks Individual Tx chain testing

Plot 7.3.43 Spurious emission measurements in 18000 — 40000 MHz range at high carrier frequency
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Plot 7.3.44 Spurious emission measurements in 18000 — 40000 MHz range at low carrier frequency
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode:

Compliance

Date & Time:

11/12/2008 2:31:40 PM

Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks Individual Tx chain testing

Plot 7.3.45 Spurious emission measurements in 18000 — 40000 MHz range at mid carrier frequency
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Plot 7.3.46 Spurious emission measurements in 18000 — 40000 MHz range at high carrier frequency
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Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance Verdict:

PASS

Date & Time: 1/25/2009 12:10:20 PM
Relative Humidity: 38%

Temperature: 21°C Air Pressure: 1014 hPa | Power Supply: 48 VDC

Remarks Combined Tx chain testing

Table 7.3.3 Spurious emission test results

5725 - 5850 MHz
0.5-18000 MHz

ASSIGNED FREQUENCY RANGE:
INVESTIGATED FREQUENCY RANGE:

DETECTOR USED: Peak
RESOLUTION BANDWIDTH: 100 kHz
VIDEO BANDWIDTH: 300 kHz
MODULATION: BPSK/ 64QAM
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
Channel Spurious o Attenuation _— .
Frequency, bandwidth, emission, Eml_ssmn at below carrier, Limit, Margin, Verdict
MHz carrier, dBm dBc dB*
MHz dBm dBc
Low carrier frequency
5725.0 5 -14.34 17.84 32.18 -12.18
5724.875 20 -10.29 12.82 23.11 20.0 311 Pass
Mid carrier frequency
No 5 . 18.05
No emissions
emissions NA 20.0 NA Pass
were found 20 were found 13.16
High carrier frequency
5850.0 5 -13.56 18.44 32.00 -12.00
5883.0 5 -35.67 18.44 54.11 20.0 -34.11 Pass
5887.1 5 -38.01 18.44 56.45 ’ -36.45
5850.0 20 -10.09 13.84 23.93 -3.93
*- Margin = Attenuation below carrier — specification limit.
Reference numbers of test equipment used
[ HL1906 | HL2909 | HL3179 | HL3180 | HL3181 | HL3472 | HL3473 | HL3474 |

Full description is given in Appendix A.
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc

Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode:

Compliance

Date & Time:

1/25/2009 12:10:20 PM Verdict:

PASS

Temperature: 21°C

Air Pressure: 1014 hPa

Relative Humidity: 38%

| Power Supply: 48 VDC

Remarks Combined Tx chain testing

Plot 7.3.47 The highest emission level within the assigned band at low carrier frequency
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Plot 7.3.48 The highest emission level within the assigned band at mid carrier frequency
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode:

Compliance

Date & Time:

1/25/2009 12:10:20 PM

Verdict: PASS

Temperature: 21°C

Air Pressure: 1014 hPa

Relative Humidity: 38%

| Power Supply: 48 VDC

Remarks Combined Tx chain testing

Plot 7.3.49 The highest emission level within the assigned band at high carrier frequency
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Plot 7.3.50 The highest emission level within the assigned band at low carrier frequency
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc

Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode:

Compliance

Date & Time:

1/25/2009 12:10:20 PM

Verdict:

PASS

Temperature: 21°C

Air Pressure: 1014 hPa

Relative Humidity: 38%

| Power Supply: 48 VDC

Remarks Combined Tx chain testing

Plot 7.3.51 The highest emission level within the assigned band at mid carrier frequency
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Plot 7.3.52 The highest emission level within the assigned band at high carrier frequency
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Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 1/25/2009 12:10:20 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1014 hPa Relative Humidity: 38% | Power Supply: 48 VDC
Remarks Combined Tx chain testing

Plot 7.3.53 Spurious emission measurements in 500 — 5700 MHz range at low carrier frequency
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Plot 7.3.54 Spurious emission measurements in 500 — 5725 MHz range at mid carrier frequency
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Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 1/25/2009 12:10:20 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1014 hPa Relative Humidity: 38% | Power Supply: 48 VDC
Remarks Combined Tx chain testing

Plot 7.3.55 Spurious emission measurements in 500 — 5725 MHz range at high carrier frequency
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Plot 7.3.56 Spurious emission measurements in 500 — 5700 MHz range at low carrier frequency
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -
Date & Time: 1/25/2009 12:10:20 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1014 hPa Relative Humidity: 38% | Power Supply: 48 VDC

Remarks Combined Tx chain testing

Plot 7.3.57 Spurious emission measurements in 500 — 5725 MHz range at mid carrier frequency
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Plot 7.3.58 Spurious emission measurements in 500 — 5725 MHz range at high carrier frequency
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Page 50 of 205



Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 1/25/2009 12:10:20 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1014 hPa Relative Humidity: 38% | Power Supply: 48 VDC
Remarks Combined Tx chain testing

Plot 7.3.59 Spurious emission measurements in 5700 — 5725 MHz range at low carrier frequency

CHANNEL BANDWIDTH 5 MHz
MODULATION 64QAM
BIT RATE 32.5 Mbps
7 Agilent R T
Mkr1 5.7250000 GHz
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Plot 7.3.60 Spurious emission measurements in 5700 — 5725 MHz range at low carrier frequency

CHANNEL BANDWIDTH 20 MHz
MODULATION 64QAM
BIT RATE 130 Mbps
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)
Test mode: Compliance -
Date & Time: 1/25/2009 12:10:20 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1014 hPa

Relative Humidity: 38%

| Power Supply: 48 VDC

Remarks Combined Tx chain testing

Plot 7.3.61 Spurious emission measurements in 5850 — 6000 MHz range at high carrier frequency

CHANNEL BANDWIDTH 5 MHz
MODULATION 64QAM
BIT RATE 32.5 Mbps
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Plot 7.3.62 Spurious emission measurements in 5850 — 6000 MHz range at high carrier frequency
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Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -
Date & Time: 1/25/2009 12:10:20 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1014 hPa Relative Humidity: 38% | Power Supply: 48 VDC

Remarks Combined Tx chain testing

Plot 7.3.63 Spurious emission measurements in 5850 — 18000 MHz range at low carrier frequency

CHANNEL BANDWIDTH 5 MHz
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Plot 7.3.64 Spurious emission measurements in 5850 — 18000 MHz range at mid carrier frequency
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Test specification: Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -

Date & Time: 1/25/2009 12:10:20 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1014 hPa Relative Humidity: 38% | Power Supply: 48 VDC
Remarks Combined Tx chain testing

Plot 7.3.65 Spurious emission measurements in 6000 — 18000 MHz range at high carrier frequency

CHANNEL BANDWIDTH 5 MHz
MODULATION 64QAM
BIT RATE 32.5 Mbps
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Plot 7.3.66 Spurious emission measurements in 5850 — 18000 MHz range at low carrier frequency
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Conducted spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)

Test mode: Compliance -
Date & Time: 1/25/2009 12:10:20 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1014 hPa Relative Humidity: 38% | Power Supply: 48 VDC

Remarks Combined Tx chain testing

Plot 7.3.67 Spurious emission measurements in 5850 — 18000 MHz range at mid carrier frequency
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Plot 7.3.68 Spurious emission measurements in 6000 — 18000 MHz range at high carrier frequency
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks:

7.4

7.4.1

7.4.2

7.4.21
7.4.2.2

7.4.2.3
7.4.3

7431
7.4.3.2

7.4.3.3

Field strength of spurious emissions

General

This test was performed to measure field strength of spurious emissions from the EUT. Specification test limits are
given in Table 7.4.1.

Table 7.4.1 Radiated spurious emissions limits

Field strength at 3 m within restricted bands, Attenuation of field
Frequency, MHz dB(uVv/m)* strength of spurious versus
. carrier outside restricted
Peak Quasi Peak Average bands. dBc***
0.009 — 0.090 148.5 — 128.5 NA 128.5 — 108.5**
0.090 - 0.110 NA 108.5 — 106.8** NA
0.110-0.490 126.8 — 113.8 NA 106.8 — 93.8**
0.490 — 1.705 73.8 —63.0**
1.705 — 30.0* 69.5
30 -88 NA 40.0 NA 200
88 — 216 43.5
216 — 960 46.0
960 - 1000 54.0
1000 — 10"harmonic 74.0 NA 54.0

*- The limit for 3 m test distance was calculated using the inverse square distance extrapolation factor as follows:
Lims2 = Lims1 + 40 log (S4/S2),

where St and S;— standard defined and test distance respectively in meters.

**- The limit decreases linearly with the logarithm of frequency.

*** - The field strength limits applied from the lowest radio frequency generated in the device, without going below 9

kHz up to the tenth harmonic of the highest fundamental frequency.

Test procedure for spurious emission field strength measurements in 9 kHz to 30 MHz band

The EUT was set up as shown in Figure 7.4.1, energized and the performance check was conducted.

The specified frequency range was investigated with antenna connected to spectrum analyzer/ EMI receiver. To
find maximum radiation the turntable was rotated 360° and the measuring antenna was rotated around its vertical
axis.

The worst test results (the lowest margins) were recorded and shown in the associated plots.

Test procedure for spurious emission field strength measurements above 30 MHz

The EUT was set up as shown in Figure 7.4.2, energized and the performance check was conducted.

The specified frequency range was investigated with antenna connected to spectrum analyzer/ EMI receiver. To
find maximum radiation the turntable was rotated 360°, the measuring antenna height was changed from 1 to 4 m,
its polarization was switched from vertical to horizontal.

The worst test results (the lowest margins) were recorded and shown in the associated plots.
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

13.14
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS
| Power Supply: 48 VDC

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

Remarks:

Figure 7.4.1 Setup for spurious emission field strength measurements below 30 MHz
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Figure 7.4.2 Setup for spurious emission field strength measurements above 30 MHz
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Table 7.4.2 Field strength of emissions outside restricted bands

ASSIGNED FREQUENCY:
INVESTIGATED FREQUENCY RANGE:
TEST DISTANCE:

MODULATION:

MODULATING SIGNAL:

DUTY CYCLE:

TRANSMITTER OUTPUT POWER SETTINGS:
DETECTOR USED:

RESOLUTION BANDWIDTH:

VIDEO BANDWIDTH:

TEST ANTENNA TYPE:

5725-5850 MHz
0.009 - 40000 MHz

3m
64QAM
OFDM
100 %

Maximum

Peak
100 kHz
300 kHz

Active loop (9 kHz — 30 MHz)

Biconical (30 MHz — 200 MHz)

Log periodic (200 MHz — 1000 MHz)
Biconilog (30 MHz — 1000 MHZz)
Double ridged guide (above 1000 MHz)

Frequency, F'?Id str_ength Antenna Antenna | Azimuth, F'EIfd strength Attenuathn Limit, Margin, VTGl
MHz of spurious, polarization | height, m | degrees* of carrier, below carrier, dBc dB** erdict
dB(uVv/m) ' dB(uVv/m) dBc

Low carrier frequency

No emissions were found 20.0 NA Pass
Mid carrier frequency

No emissions were found 20.0 NA Pass
High carrier frequency

No emissions were found 20.0 NA Pass

*- EUT front panel refers to 0 degrees position of turntable.
**~ Margin = Attenuation below carrier — specification limit.
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Table 7.4.3 Field strength of spurious emissions above 1 GHz within restricted bands

ASSIGNED FREQUENCY: 5725 - 5850 MHz
INVESTIGATED FREQUENCY RANGE: 1000 — 40000 MHz
TEST DISTANCE: 3m
MODULATION: 64QAM
MODULATING SIGNAL: OFDM
DUTY CYCLE: 100 %
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
DETECTOR USED: Peak
RESOLUTION BANDWIDTH: 1000 kHz
TEST ANTENNA TYPE: Double ridged guide
Frequency Antenna AT Peak field strenlgtl_w(VBW:3 MHz) Average field strength (yt3_W:10 Hz) . )
MHz Ealertian Height, degrees; Measured,| Limit, Margin, |Measured, |Calculated,] Limit, | Margin, | Verdict
m dB(uV/m) |dB(uVv/m)| dB** dB(uV/m) | dB(uV/m) |dB(uV/m)] dB***
5 MHz channel bandwidth
Low carrier frequency
1600.0 Vertical 1.5 30 46.95 74.00 -27.05 42.04 42.04 54 -11.96 Pass
5033.8 Vertical 1.1 0 58.24 74.00 -15.76 45.34 45.34 54 -8.66
Mid carrier frequency
1600.0 Vertical 1.5 30 46.98 74.00 -27.02 42.05 42.05 54 -11.95 Pass
5033.3 Vertical 1.1 0 58.53 74.00 -15.47 45.61 45.61 54 -8.39
High carrier frequency
1600.0 Vertical 1.5 30 46.88 74.00 -27.12 42.03 42.03 54 -11.97 Pass
5032.8 Vertical 1.1 0 58.69 74.00 -15.31 45.75 45.75 54 -8.25
20 MHz channel bandwidth
Low carrier frequency
1600.0 Vertical 1.5 30 45.85 74.00 -28.15 42.01 42.01 54 -11.99 Pass
5033.6 Vertical 1.1 0 58.59 74.00 -15.41 45.6 45.6 54 -8.4
Mid carrier frequency
1600.0 Vertical 1.5 30 46.55 74.00 -27.45 41.95 41.95 54 -12.05 Pass
5033.8 Vertical 1.1 0 58.08 74.00 -15.92 46.06 46.06 54 -7.94
High carrier frequency
1600.0 Vertical 1.5 30 46.40 74.00 -27.6 41.85 41.85 54 -12.15 Pass
5033.7 Vertical 1.1 0 59.01 74.00 -14.99 46.03 46.03 54 -7.97

*- EUT front panel refers to 0 degrees position of turntable.

**- Margin = Measured field strength - specification limit.

***. Margin = Calculated field strength - specification limit,

where Calculated field strength = Measured field strength + average factor.

Table 7.4.4 Average factor calculation

Transmission pulse Transmission burst Transmission train Average factor,
Duration, ms | Period, ms Duration, ms | Period, ms duration, ms dB
EUT was configured for continuous transmission — no average factor was used
*- Average factor was calculated as follows
for pulse train shorter than 100 ms:

Pulseduration y Burst duration
Pulse period  Trainduration

Average factor =20xlog,, ( x Number of burstswithin pulse trai nJ

for pulse train longer than 100 ms: Pulseduration _ Burst duration

Pulse period 100ms

Average factor = 20><Iogm[ x Number of burstswithin 100 msj

Page 59 of 205



Ii'_ |

HERMON LABORATORIES

Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Table 7.4.5 Field strength of spurious emissions below 1 GHz within restricted bands

ASSIGNED FREQUENCY:

INVESTIGATED FREQUENCY RANGE:

TEST DISTANCE:

MODULATION:

MODULATING SIGNAL:

DUTY CYCLE:

TRANSMITTER OUTPUT POWER SETTINGS:
RESOLUTION BANDWIDTH:

VIDEO BANDWIDTH:

5725 - 5850 MHz

0.009 - 1000 MHz

3m

64QAM

OFDM

100 %

Maximum

0.2 kHz (9 kHz — 150 kHz);9.0 kHz (150 kHz — 30 MHz)
120 kHz (30 MHz — 1000 MHz)

> Resolution bandwidth

TEST ANTENNA TYPE: Active loop (9 kHz — 30 MHz); Biconilog (30 MHz — 1000 MHZz)
Peak Quasi-peak Turn-table
Frec'i/lu:;cy' emission, | Measured emission, Limit, Margin, dB* p(ﬁg:iezr;rt]i?)n r;“e?;?\fgnr?] position**, Verdict
dB(uVv/m) dB(uVv/m) dB(uv/m) ' ' degrees
5 MHz CBW, Low carrier frequency
83.725 38.10 34.50 40.00 -5.50 Vertical 1.0 270
450.000 41.00 39.50 46.00 -6.50 Vertical 1.0 90
760.575 37.80 35.40 46.00 -10.60 Vertical 1.0 0 Pass
800.005 45.90 42.50 46.00 -3.50 Vertical 1.0 0
933.335 43.30 41.20 46.00 -4.80 Vertical 1.0 180
5 MHz CBW, Mid carrier frequency
83.725 37.70 34.80 40.00 -5.20 Vertical 1.0 270
450.000 41.10 39.60 46.00 -6.40 Vertical 1.0 90
760.575 37.70 35.20 46.00 -10.80 Vertical 1.0 0 Pass
800.005 45.80 42.50 46.00 -3.50 Vertical 1.0 0
933.335 43.10 41.10 46.00 -4.90 Vertical 1.0 180
5 MHz CBW, High carrier frequency
83.725 37.90 35.00 40.00 -5.00 Vertical 1.0 270
450.000 41.50 39.90 46.00 -6.10 Vertical 1.0 90
760.575 38.20 35.80 46.00 -10.20 Vertical 1.0 0 Pass
800.005 45.70 42.40 46.00 -3.60 Vertical 1.0 0
933.335 43.00 41.10 46.00 -4.90 Vertical 1.0 180
20 MHz CBW, Low carrier frequency
83.725 38.10 34.50 40.00 -5.50 Vertical 1.0 270
450.000 41.20 39.60 46.00 -6.40 Vertical 1.0 90
760.575 37.90 35.40 46.00 -10.60 Vertical 1.0 0 Pass
800.005 45.80 42.30 46.00 -3.70 Vertical 1.0 0
933.335 43.00 40.80 46.00 -5.20 Vertical 1.0 180
20 MHz CBW, Mid carrier frequency
83.725 37.90 35.00 40.00 -5.00 Vertical 1.0 270
450.000 37.70 35.20 46.00 -10.80 Vertical 1.0 90
760.575 38.10 35.60 46.00 -10.40 Vertical 1.0 0 Pass
800.005 45.80 42.50 46.00 -3.50 Vertical 1.0 0
933.335 42.80 40.90 46.00 -5.10 Vertical 1.0 180
20 MHz CBW, High carrier frequency
83.725 37.70 34.80 40.00 -5.20 Vertical 1.0 270
450.000 41.00 39.50 46.00 -6.50 Vertical 1.0 90
760.575 38.10 35.60 46.00 -10.40 Vertical 1.0 0 Pass
800.005 45.90 42.50 46.00 -3.50 Vertical 1.0 0
933.335 42.70 40.80 46.00 -5.20 Vertical 1.0 180

*- Margin = Measured emission - specification limit.
**~ EUT front panel refer to 0 degrees position of turntable.
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Table 7.4.6 Restricted bands

MHz MHz MHz MHz MHz GHz
0.09-0.11 8.37625 - 8.38675 73-74.6 399.9-410 2690 - 2900 10.6-12.7
0.495 - 0.505 8.41425 - 8.41475 74.8-75.2 608 - 614 3260 - 3267 13.25-134
2.1735 - 2.1905 12.29 - 12.293 108 - 121.94 960 - 1240 3332 - 3339 14.47 - 145
4.125-4.128 12.51975 - 12.52025 123 - 138 1300 - 1427 3345.8 - 3358 15.35-16.2
417725 -4.17775 12.57675 - 12.57725 149.9 - 150.05 1435 - 1626.5 3600 - 4400 17.7-214
4.20725 - 4.20775 13.36 - 13.41 156.52475 - 156.52525 1645.5 - 1646.5 4500 - 5150 22.01-23.12
6.215-6.218 16.42 - 16.423 156.7 - 156.9 1660 - 1710 5350 — 5460 23.6-24
6.26775 - 6.26825 16.69475 - 16.69525 162.0125 - 167.17 1718.8 - 1722.2 7250 - 7750 31.2-31.8
6.31175 - 6.31225 16.80425 - 16.80475 167.72-173.2 2200 - 2300 8025 — 8500 36.43 - 36.5
8.291 - 8.294 25.5-25.67 240 - 285 2310 - 2390 9000 - 9200 Above 38.6
8.362 - 8.366 37.5-38.25 322 - 335.4 2483.5 - 2500 9300 - 9500 )
Reference numbers of test equipment used
HL 0466 HL 0521 HL 0554 HL 0768 HL 0769 HL 0784 HL 1003 HL 1984
HL 2910 HL 2911 HL 2254 HL 2260 HL 2261 HL 3123 HL 3206

Full description is given in Appendix A.
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Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.1 Radiated emission measurements from 9 to 150 kHz at the low carrier frequency

Semi anechoic chamber
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Plot 7.4.2 Radiated emission measurements from 9 to 150 kHz at the mid carrier frequency
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.3 Radiated emission measurements from 9 to 150 kHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CHANNEL BANDWIDTH:

(@]

Semi anechoic chamber
3m

Vertical

5 MHz

RCTY DET: PEAK

MEAS DET: FEAK OF AYG
MkR 3.8 kHz
B9.31 dBpWsim

LOG  REF 123.8 dBpl/m

18 =

dBv |

ATH
58 dB

VA 5B

30 FC
RCORR v

b,

LA
IR i L PR

START 3.8 kHr

RL *IF BW 1.8 kHz

3T0F 138.8 kHz

BAUG BW 3 kHr SHF 7EB meec

Plot 7.4.4 Radiated emission measurements from 9 to 150 kHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CHANNEL BANDWIDTH:

(@8]

Semi anechoic chamber
3m

Vertical

20 MHz

ACTY DET: PEAK

MEARS DET: FEAK QF AYG
MER 15.4 kHz
78,12 dBplsm

LOG  REF 13B.@ dBpb/m

18

dBr |

ATH

58 dB

YA 5B

SCFC

-

I
ACORR MWM

START 3.8 kHr
FL BIF BH 1B kHz

STO0F 138.8 kHz

BAUG EW 3 kHz SWP 7EB meec
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.5 Radiated emission measurements from 9 to 150 kHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
)
ACTU DET: PEAK
MEAS DET: FEAK OP AUG
MKR 9.2 kHz
73,38 dBulsm
LOG  REF 138, 8 dBul/m
L
B E——
5B dB I s T
hh_‘___‘"——_h
YA 3B
AR
Wy
WMW .
o Rt Kkt P P

START 9.8 kHz
RL ®IF EW 1.8 kHz

RAVG BW 3 kHz

STOP 15H.@ kHz
SHP 7HB meec

Plot 7.4.6 Radiated emission measurements from 9 to 150 kHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
(@
ACTU DET: PEAK
MEAS DET: FEAK OP AUG
MKR 15.3 kHz
72,42 dBpWim
%go REF 138.8 dBuV/m
B E—
58 dB T s T
hh_‘___‘———._
YA 3B
Aok b g
R b
T D b, e ]

START 3.8 kHz
RL ®IF BW 1.8 kHz

®AYG BW 3 kHz

STOF 158.8 kHz
WP FHER msec
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.7 Radiated emission measurements from 0.15 to 30 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
(28]

ACTY DET: PEAK

MEAS DET: FERK OF AVG
MR 1E@ kHz
37,88 dEuVsm

LOG  REF 185.8 dBulsm

1@
dBs | T

[

VA 3B

S0 FL e
ACORR ey

WM

START 15@ kHz STOF 3@.0@ MH:z
RL *IF BH 3.8 kHz AVG EW 38 kHz SWP E.H9 sac

Plot 7.4.8 Radiated emission measurements from 0.15 to 30 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
(2]

ACTY DET: PEAK

MEARS DET: FEAK QF AYG
MR 158 kHz
56,48 dEulim

LOG  REF 185.8 dBulsm
1@

dBs | T
ATH

38 dE

[

VR 5B by
E I

RCORR 'Amu*\u

t‘."\‘lk\"w«\.\-\,\_‘

START 198 kHz 3T0F 38, Bd MHz
RL *IF BW 3.8 kHz AUG EW 3@ kH:z SWP B M3 Eec
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.9 Radiated emission measurements from 0.15 to 30 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
(28]

ACTY DET: PEAK
MEAS DET: FERK OF AVG

HKR 158 kHz
57,14 dByulm
LOG  REF 185.8 dBubsn
T
dBs —
ATH ==
d8 dE
""'\-\__\_\_-H_
S,
.
VR ssﬁwmm““ﬁ
LD
ACORR Pt e
MY‘\M
START 158 kHz 570P 38,08 Mz
RL ®IF BH 9.8 kz AU BH 30 kHz SWP 2,43 sec

Plot 7.4.10 Radiated emission measurements from 0.15 to 30 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
(2]

ACTY DET: PEAK

MEARS DET: FEAK QF AYG
MR 168 kHz
57 .48 dEulim

LOG  REF 185.@ dBpl/m
18

[
dBs .
ATH ==
18 dB
HH-_\""\-\_
NN I
.
VA 5B
5C FC Fe |
RCORR R
MJ\“
g='|
START 158 KAz STO0P 38,88 MHz
RL ®IF BH 9.8 kH: RUG BH 3@ kHz SHP P93 sac
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.11 Radiated emission measurements from 0.15 to 30 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
(28]

ACTY DET: PEAK

MEAS DET: FERK OF AVG
MR 158 kHz
38,64 dBEuVsm

LOG  REF 185.8 dBulsm

T
dBs [
ATH ===
18 dE
""-\-\__\_\__\_\_
T I
-
VR 56 fugg—
SCFC Mt |,
RCORR S
M A —
START 158 kH: STOP 38, B@ MH:
RL ®IF BH 9.8 kH: AUD BH 3@ kHz SHP .93 sec

Plot 7.4.12 Radiated emission measurements from 0.15 to 30 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
(2]

ACTY DET: PEAK

MEARS DET: FEAK QF AYG
MR 158 kHz
57 46 dEulim

LOG  REF 185.8 dBulsm
1@

dBs | T
ATH
38 dE

[

YR 58T
SLOFC| T
RCORR AL SV

Y

7 e

START 198 kHz 3T0F 38, Bd MHz
RL *IF BW 3.8 kHz AUG EW 3@ kH:z SWP B M3 Eec
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.13 Radiated emission measurements from 30 to 1000 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
(&3]

ACTY DET: PEAK
MEAS DET: FERK OF AVG
HER 727.6 MHz
49,83 dBEpbem

LOG  REF EE.8 dBpYsm FREAMP ON
1@
dBs 0
1ATH ]
@ dE ! A

o f"“"’mmh. W’JW

res b gt

VA B
SCFC
ACORR

START 9@ @ MHz STOF 1.ARRE OH:
RL IF BW 128 kHz AYG EW 380 kHz SHP 3B msec

Plot 7.4.14 Radiated emission measurements from 30 to 1000 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
)

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
MER 933.3 HH:z
Y3.14 dBpWim

LOG  REF BE.8 oBuYsm FREAMF 0N
1B

dB- 0
1ATH ]
@ db f ! A Y

Szl o it

YA 5B
SCFC
ACORR
STRRET 3@ B MHz STOF 1.ABBA (Hz
RL IF BW 128 kHz AVG BN 3B kHz WP I3 meec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.15 Radiated emission measurements from 30 to 1000 MHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CHANNEL BANDWIDTH:

(@]

LOG
18

Semi anechoic chamber

3m
Vertical
5 MHz

ACTY DET:
MEAS DET:

REF B@.8 dBulsm

FERK

FEAE OF RAWG
HER 727.6 MHz
43,06 dBEpbsm

FREAMP ON

dBs

I

1ATH
@ db

Bl L,

]L"JUW

..JJ\I. IR

VA B

b,
T

SCFC
ACORR

START 38 B MHz
RL IF BW 128 kHz

AYG EW 380 kHz

STOF 1.@8PA COHz
SHP 93B3 msec

Plot 7.4.16 Radiated emission measurements from 30 to 1000 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
)
ACTU DET: PEAK
MEAS DET: FEAK OP AYG
MER 727.6 MHz
48,98 dEplsm
LOG REF GA.@ dBuW/m PREAMP 0N
18
dB
TN f
@ dB I ! NN
e T
7 [t lﬂkﬁ&ﬁ#ﬁ hﬂ#
\M t.\v‘l R M 1
W TE LCARR)
YA 5B
5C FC
ACORR
START 38 B MHz 5TOF 1.AARA OHz
FL IF BN 120 kHz AYG BW 3@ kHz 5HP 309 msac
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.17 Radiated emission measurements from 30 to 1000 MHz at the mid carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
(@)
ACTY DET: PEAK
MEAS DET: FEAE OF AUG
HER 833.9 MH:z
Y248 dBpYsm
LOG  REF EE.8 dBpYsm FREAMP 0N
1@
dBs
1ATH f
8 dB |' ! n
Lt
f{ \\ W‘-"w”‘n ‘l
\/V M Ay Bad loah
iyl
VA 5B
S5CFC
ACORR
START 3@ B MHz STOF 1.ABBA COHz
RL IF BHW 128 kHz AVG BW 3EB kHz SHP 93B3 msec

Plot 7.4.18 Radiated emission measurements from 30 to 1000 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
)
ACTU DET: PEAK
MEAS DET: FEAK OP AYG
MER 795.8 MHz
41 .41 dBpWim
LOG REF GA.@ dBuW/m PREAMP 0N
18
dB
TN f
@ db I / -]
=
~ u me
'\).V Iﬁv\ [Ty MII )
e AT
YA 5B
5C FC
ACORR
START 38 B MHz 5TOF 1.AARA OHz
FL IF BN 120 kHz AYG BW 3@ kHz 5HP 309 msac
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.19 Radiated emission measurements from 1000 to 2900 MHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CHANNEL BANDWIDTH:

(@]

LoG
1@

dBs
1ATH
@ di

DL
4.4
dEpls
VA 5B
SC FC
RCORR

START
RT

Semi anechoic chamber

3m
Vertical
5 MHz

ACTY DET: PEAK
MEAS DET: FERK OF AVG

REF B@.8 dEulsm

HER 1.BB3 GHz
449,33 dBEpl/m

PRERMF 0N

L e

1. BBE GHz
®IF EW 1.B MHz

AVG BW 3 MHz

STOP £.9Pd [Hz
SHP 38,8 msec

Plot 7.4.20 Radiated emission measurements from 1000 to 2900 MHz at the mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CHANNEL BANDWIDTH:

(@]

LOG
18

dB~
1ATH
@ di

oL

4.4
dEpls
VA 5B
SCFC
RCORR

START
FL

REF 6.8 dBuls

Semi anechoic chamber

3m
Vertical
5 MHz

ACTW DET: PERK
MEAS DET: FERK OF RAVG

m

MER 1.6B3 GHz
4,38 dEplsm

PREANMF 0N

1. @88 GHr
rIF BH 1B MH:z

WAVG BW 3 MHz

STOF B.3RA GHz
3WP 33.0 meaec
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.21 Radiated emission measurements from 1000 to 2900 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
(28]

ACTY DET: PEAK
MEAS DET: FERK OF AVG
HER 1.BB3 GHz
45,13 dEuVsm

LOG  REF G@.@ dEulsm PRERMF 0N
18
dBs
1ATH
@ dE T Mjwdmwwthwawmvw““W

DL
4.4
dEpls
VA 5B
SC FC
RCORR

START 1_@BE GHz STOF 2,308 GH:z
RL ®IF EW 1.B MHz AVG BW 3 MHz SWP 33.8 meec

Plot 7.4.22 Radiated emission measurements from 1000 to 2900 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
(2]

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
MER 1.6@3 GHr
Y4.54 dEplém

LOG  REF G@.8 dEuls/m PREANMF 0N
18

dBs
1ATH
g dB i

oL

4.4
dEpls
VA 5B
SCFC
RCORR

START 1. @EE@ GHr 3TO0F £, 308 GHz
RL *IF BW 1.8 MHz RAVG EW 3 MHz WP 3.8 msec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 101

0 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.23 Radiated emission measurements from 1000 to 2900 MHz at the mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CHANNEL BANDWIDTH:

(@]

LOG
18

REF B@.8 dEulsm

Semi anechoic chamber
3m

Vertical

20 MHz

ACTY DET:
MEAS DET:

PEREK

FEAK OF AUG
HER 1.BB3 GHz
449,38 dEpl/m

PRERMF 0N

dBs

1ATH
@ dE

DL
4.4

dEpls
VA 5B

3CFC
RCORR

START 1. @BE GHz
RL ®IF EW 1.B MHz

ST0P 2.3Bd OHz

®AVG BW 3 MHz SHP 38,8 msec

Plot 7.4.24 Radiated emission measurements from 1000 to 2900 MHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CHANNEL BANDWIDTH:

(@]

REF 6.8 dBuls

Semi anechoic chamber
3m

Vertical

20 MHz

ACTU DET:
MEAS DET:

FERK

FERE OF RAYG
MER 1.6@3 GHr
45.19 dEplsm

m PREANMF 0N

LOG
18

dB~

1ATH
@ dE

1A bty

DL
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dEpls
VA 5B

SCFC
RCORR

START 1. @EE@ GHr
FL rIF BH 1B MH:z

3T0F €. 308 OHz

BAVG EW 3 MHz 3WP 33.0 meaec
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.25 Radiated emission measurements from 2900 to 8000 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 5.017 GHz
Ref 90 dBuVim #Atten 0 dB 58.07 dBpV/im
Peak
Log “
10 i
dB/ J/J 1
DI prvabdtiotacty | m/ M
74.0
dBy\/n
V1 82
83 FC
A AA
Start 2.9 GHz Stop & GHz
#Res BW 1 MHz VBW 3 MHz Sweep 12.75 ms (401 pts)

Plot 7.4.26 Radiated emission measurements from 2900 to 8000 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Average
i Agilent R T
Mkr1 5.042 GHz
Ref 90 dBuVim #Atten 0 dB 50.72 dBuV/im
Peak
Log |
10 }
dB/ | ’l
. AR
DI 2 T R
et G T ma WY s il
Vi §2
S3 FC
A AA
Start 2.9 GHz Stop 8 GHz
#Res BW 1 MHz #/BW 30 kHz Sweep 138.2 ms (401 pts)
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.27 Radiated emission measurements from 2900 to 8000 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 5.004 GHz
Ref 90 dBuVim #Atten 0 dB 57.17 dBpVim
Peak
Log »”
10 ”I
dB/ A

DI . Kﬂ“\m l\~4 et ]

740

dByVin

V1 82

83 FC

A AA

Start 2.9 GHz Stop & GHz
#Res BW 1 MHz VBW 3 MHz Sweep 12.75 ms (401 pts)

Plot 7.4.28 Radiated emission measurements from 2900 to 8000 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Average
i Agilent R T
Mkr1 5.042 GHz
Ref 90 dBuVim #Atten 0 dB 50.01 dBu\V/m
Peak ”
Log
10
i /;J,L\
. /
DI ) f -~
3:;3\!'.’n A B e
Vi §2
S3 FC
A AA
Start 2.9 GHz Stop 8 GHz
#Res BW 1 MHz #/BW 30 kHz Sweep 138.2 ms (401 pts)
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.29 Radiated emission measurements from 2900 to 8000 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 5.042 GHz
Ref 90 dBuVim #Atten 0 dB 57.93 dBpVim
Peak
Log s”
10 il
dB/ /I‘ ol |
bt o
i ol M \’WWWW
74.0
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83 FC
A AA
Start 2.9 GHz Stop & GHz
#Res BW 1 MHz VBW 3 MHz Sweep 12.75 ms (401 pts)

Plot 7.4.30 Radiated emission measurements from 2900 to 8000 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Average
i Agilent R T
Mkr1 5.042 GHz
Ref 90 dBuV/im #Atten 0 dB 50.96 dBuV/m
Peak “
Log
10
g 1
. /
DI [ !
i VL
N B e
M1 52
S3 FC
A AA
Start 2.9 GHz Stop 8 GHz
#Res BW 1 MHz #/BW 30 kHz Sweep 138.2 ms (401 pts)
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.31 Radiated emission measurements from 2900 to 8000 MHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CHANNEL BANDWIDTH:
DETECTOR:

s Agllent

Semi anechoic chamber

3m
Vertical
20 MHz
Peak

Ref 90 dBuV/m

#Atten 0 dB

Peak
Log

10

dB/

DI A _pursa,

74.0
dByV/n

V1 52
83 FC

A AA

Start 2.9 GHz
#Res BW 1 MHz

VBW 3 MHz

R T
Mkr1 5.055 GHz
58.19 dBuV/m
]
\mmww
Stop & GHz

Sweep 12.75 ms (401 pts)

Plot 7.4.32 Radiated emission measurements from 2900 to 8000 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Average
i Agilent R T
Mkr1 5.042 GHz
Ref 90 dBuVim #Atten 0 dB 50.15 dBuV/im
Peak H
Log
10 l l
) A
DI P ! ] .
3?3'3% . A J’/ S
V1 §2
33 FC
A AA
Start 2.9 GHz Stop 8 GHz
#Res BW 1 MHz #/BW 30 kHz Sweep 138.2 ms (401 pts)
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.33 Radiated emission measurements from 2900 to 8000 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 5.042 GHz
Ref 90 dBuVim #Atten 0 dB 57.04 dBpVim
Peak
Log ”
10 1
dB/ /f Y
N ) / WWM«—-
74.0 =
dBy\/n
V1 82
83 FC
A AA
Start 2.9 GHz Stop & GHz
#Res BW 1 MHz VBW 3 MHz Sweep 12.75 ms (401 pts)

Plot 7.4.34 Radiated emission measurements from 2900 to 8000 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Average
i Agilent R T
Mkr1 5.042 GHz
Ref 90 dBuV/im #Atten 0 dB 50.45 dBuV/im
Peak H
Log
10
R /
40 1/ —
dBy.Vin | wf/ 7
V1 82
83 FC
A AA
Start 2.9 GHz Stop 8 GHz
#Res BW 1 MHz #/BW 30 kHz Sweep 138.2 ms (401 pts)
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.35 Radiated emission measurements from 2900 to 8000 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 5.017 GHz
Ref 90 dBuVim #Atten 0 dB 58.66 dBuV/m
Peak
Log H
10 Il
dB/ il

o M \MM o

ity
740
dBpV/ny
V1 52
S3 FC
A AA
Start 2.9 GHz Stop & GHz
#Res BW 1 MHz VBW 3 MHz Sweep 12.75 ms (401 pts)

Plot 7.4.36 Radiated emission measurements from 2900 to 8000 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Average
i Agilent R T
Mkr1 5.042 GHz
Ref 90 dBuVim #Atten 0 dB 50.35 dBuV/im
Peak H
Log
10 ‘ }
dB/ /) l
R i
DI ) i ' —
54.0
dBu\Vin w—f"wwww”»/ e i
V1 §2
33 FC
A AA
Start 2.9 GHz Stop 8 GHz
#Res BW 1 MHz #/BW 30 kHz Sweep 138.2 ms (401 pts)

Page 79 of 205



|i|_ !

HERMON LABORATORIES

Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

Test specification: Section 15.247(d

), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.37 Radiated emission measu

rements from 8.0 to 14.0 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWITH 20 MHz
DETECTOR: Peak
*RTTEN 0dB MER 58.67d8 V
RL 80.0dg WV 10dB/ '_'_?q 60GHz a
5 'bk-ﬁa&ll' : 'Inﬂ"'%ﬁ_” Mwmem -
R
START 8.000GHz STOP 14.000GHZ
*RBW 1.0MHz VBW 3.0MHz SWP 120ms

Plot 7.4.38 Radiated emission measurements from 8.0 to 14.0 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWITH 20 MHz
DETECTOR: Average
*ATTEN 0OdB MER 50.33d8 V
BRL E0. OdE V 10d8/ ;'_?47 0GHz a
Rl 0 |EHz
D _] ;_ é_.-h.-!--" e e
R
H
STLRT &.000GHz STOF 14.000GHz
*REW 1.0MHz *VBW 30kHz SWP 500ms

Page 80 of 205



Ii|_ |

HERMON LABORATORIES

Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.39 Radiated emission measu

rements from 8.0 to 14.0 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWITH 20 MHz
DETECTOR: Peak
*RTTEN 0dB MER 61.67d8 V
RL 80.0dg WV 10d8/ '_5?6:-:-2:-22 a
] i |
R
START 8.000GHz STOP 14.000GHZ
*RBW 1.0MHz VBW 3.0MHz SWP 120ms

Plot 7.4.40 Radiated emission measurements from 8.0 to 14.0 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWITH 20 MHz
DETECTOR: Average
*RTTEN 0dB MER 52.5048 WV
BL 70.0d V 10d8/ '_5<5£-:-:—:-22 a
e P R D e i el
D570 d5.
R
H
START 8.000GHz STOP 14.000GHZ
*RBW 1.0MHz *VBW 30kHz SWP 500ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat

antenna

Plot 7.4.41 Radiated emission measurements from 8.0 to 14.0 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWITH 20 MHz
DETECTOR: Peak
*RTTEN 0dB MER 60.83d8 WV
BRL E0. 0dg V 10dB/ '.5?7-2:-2:-2: a
i,
Dreo. 93 B
R
H
START 8.000GHz STOP 14.000GHZ
*RBW 1.0MHz VBW 3.0MHz SWP 120ms

Plot 7.4.42 Radiated emission measurements from 8.0 to 14.0 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWITH 20 MHz
DETECTOR: Average
ATTEN 0dB
RL 80.0dB,. v 10dB/

F TOF 14.000GH=z
*REW 1.0MH=Z *VBW 30kHz SWE 500ms

L
¥
i
A
i

.
[=
=
[=
0o

it}
5]
]

NOTE: the specified limit is 54 dBuV/m
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.43 Radiated emission measurements from 8.0 to 14.0 GHz at the low carrier frequency

v 10dB/

OATS
3m
Vertical and Horizontal
5 MHz
Peak
MER 57.5048 V

11.460GHz

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:
CHANNEL BANDWITH
DETECTOR:
*ATTEN 0OdB
RL £0.0d8
I i
R
START 8.00
*BEBW 1.0MHz

14.000GH=z

SWEF 120ms

Plot 7.4.44 Radiated emission measurements from 8.0 to 14.0 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWITH 5 MHz
DETECTOR: Average
*ATTEN 0OdB MER 53.83d8 V
BRL E0. OdE V 10d8/ '_'_?q 60GHz a
J;,'T:il _h21f LIHE
D B i -.m--'::::m“,-mum H«HLMMW
R
H
STLRT &.000GHz STOF 14.000GHz
*REW 1.0MHz *VBW 30kHz SWP 500ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict:

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

Remarks: 24 dBi integrated flat antenna

Plot 7.4.45 Radiated emission measu

rements from 8.0 to 14.0 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWITH 5 MHz
DETECTOR: Peak
*RTTEN 0dB MER 64.33d8 V
RL 80.0dg WV 10dB/ '_'_?56:-2:-2: a
- ; — -
R
START 8.000GHz STOP 14.000GHZ
*RBW 1.0MHz VBW 3.0MHz SWP 120ms

Plot 7.4.46 Radiated emission measurements from 8.0 to 14.0 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWITH 5 MHz
DETECTOR: Average
*ATTEN O0dEB MER 57.17d8 V
BL 70. OdE V 10d8/ '_;?56:-2:-22 a
D = s
R
H
STLRT &.000GHz STOF 14.000GHz
*REW 1.0MHz *VBW 30kHz SWP 500ms

| Power Supply: 48 VDC
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.47 Radiated emission measurements from 8.0 to 14.0 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWITH 5 MHz
DETECTOR: Peak
*RTTEN 0dB MER 63.83d8 WV
RL 80.0dg WV 10d8/ '_'_?65 0GHz a
] L AE T ey
5 M%W i TSN | RS F W
R
START 8.000GHz STOP 14.000GHZ
*RBW 1.0MHz VBW 3.0MHz SWP 120ms

Plot 7.4.48 Radiated emission

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CHANNEL BANDWITH
DETECTOR:

*ATTEN 0OdB

RL 80.0dg

measurements from 8.0 to 14.0 GHz at the high carrier frequency

OATS
3m
Vertical and Horizontal
5 MHz
Average
MER F.00d8 WV
v 10dB/ 11 esocae

Lhi)
L
rd
I
e
]

i

=15 ]

5TOP

*VBW 30kHz

14.000GH=z

SWEF 500ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat

antenna

Plot 7.4.49 Radiated emission measurements from 14 to 18 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 20 MHz
DETECTOR: Peak
*ATTEN 0OdB MER 70.17d8 V
BL B0. OdE V 10dB/ 17.953GH= a
J—3U]> TIETW
DISFLAY LINE
74.0 dB, V U
e T W o L ) — =
=
W
STLRT 14.000GHz STOF 18.000GHz
REW 1.0MHz VEW 3.0MHz SWP E0.0ms

Plot 7.4.50 Radiated emission measurements from 14 to 18 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 20 MHz
DETECTOR: Average
*ATTEN O0dEB MER 51.50d48 WV
RL 70.0dE V 10d8/ 17.947GHz
J—3U]> TIETW
DISPFLAY i
g4.9 dg. ¥ | . —
D S S I a—n p—
W
STLRT 14.000GH=z STOF 18.000GHz
REW 1.0MHz *VBW 10kHz SWP 1.00szec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.51 Radiated emission measurements from 14 to 18 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBw 20 MHz
DETECTOR: Peak
*ATTEN 0OdB MER 70.17d8 V
BL B0. OdE V 10dB/ 17.953GH= a
J—3U]> TIETW
DISFLAY LINE
74.0 dB, V U
e T W o L ) — =
=
W
STLRT 14.000GHz STOF 18.000GHz
REW 1.0MHz VEW 3.0MHz SWP E0.0ms

Plot 7.4.52 Radiated emission measurements from 14 to 18 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBw 20 MHz
DETECTOR: Average
*ATTEN O0dEB MER 51.50d48 WV
RL 70.0d8 WV 10dB/ 17.960GHz
J—3U]> TIETW
DISPFLAY e E
g4.9 dg. ¥ | N
D —— g o | PP P T
W
STLRT 14.000GH=z STOF 18.000GHz
RBW . OMH= *VEW 10kH=z SWP 1.00sec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/12/2008 2:52:30 PM

Temperature: 21°C

Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.53 Radiated emission measurements from 14 to 18 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 20 MHz
DETECTOR: Peak
*ATTEN 0OdB MER 71.33d8 V
BL B0. 0dg WV 10dB/ 17 ?9532-12 a
=3 1]> TIE
8] Ji 1T E %
74,0 ag, v | ke ]
D e e ] I
R
W
START 14.000GHz ST 18.000GH=
REW 1.0MHz VEW 3.0MHz SWP &0.0ms

Plot 7.4.54 Radiated emission measurements from 14 to 18 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CBW 20 MHz
DETECTOR: Average
*ATTEN O0dEB MER 51.00d8 WV
RL 70.0d8 WV 10d8/ 17.947GHz
J—3U]> TIETW
DISPFLAY S
4.9 dg, ¥ | it
D= T i i IR —— ———
W
STLRT 14.000GH=z STOF 18.000GHz
REW 1.0MHz *VBW 10kHz SWP 1.00szec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/12/2008 2:52:30 PM

Air Pressure: 1010 hPa

Temperature: 21°C

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.55 Radiated emission measurements from 14 to 18 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
DETECTOR: Peak
ATTEN 10dEB MER 72.17d8 V
RL 8B.0dE V 10dB/ 17 ?9532'—1 a
DISPLAY qE = el
5 Caofihi ] piHE e el
R
W
START 14.000GHz STOP 18.000GHZ
REBW 1.0MHz VBW 3.0MHz SWP E0.0ms

Plot 7.4.56 Radiated emission measurements from 14 to 18 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
DETECTOR: Average
ATTEN 10dB M¥R 52.50d48 WV
RL 70.0dg V 10d8/ ;7?9472:-22 a
DISKFLAY E e ==
NEE G D
W
STLRT 14.000GH=z STOF 18.000GHz
*REW 1.0MHz *VBW 10kHz SWP 1.00szec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/12/2008 2:52:30 PM

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat

antenna

Plot 7.4.57 Radiated emission measurements from 14 to 18 GHz at the mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:

CBW
DETECTOR

OATS
3m
Vertical and Horizontal
5 MHz
: Peak
ATTEN 10dB MER 72.004d8 WV
RL & 0dg V 10d8/ '.*:.955:—:—2245
DISEFLATY — =
. SR L1 INE
g e 1 T YOO R R Tl
R
W
START 14.000GHz STOP 18.000GHZ
REBW 1.0MHz VBW 3.0MHz SWP E0.0ms

Plot 7.4.58 Radiated emission measurements from 14 to 18 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBw 5 MHz
DETECTOR: Average
ATTEN 10dEB MER 51.67d8 WV
RL 70 OdE V 10d8/ _7?9532-72 a
DISFLAY E e .
o S3 a_ds, ¥ - L~
W
STLRT 14.000GH=z STOF 18.000GHz
*REW 1.0MHz *VBW 10kHz SWP 1.00szec

Page 90 of 205



|i|_ !

HERMON LABORATORIES

Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/12/2008 2:52:30 PM

Air Pressure: 1010 hPa

Temperature: 21°C

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.59 Radiated emission measurements from 14 to 18 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
DETECTOR: Peak
ATTEN 10dB MER 71.33d8 V
RL B8.0dE V 10dB/ 17 ?9532-72 a
DISFLAY E L] A
E -":-\-a_i'i mﬁ-}:; I“MQ‘\-_‘ - ya— N WM
=
W
STLRT 14.000GHz STOF 18.000GHz
REW 1.0MHz VEW 3.0MHz SWP E0.0ms

Plot 7.4.60 Radiated emission measurements from 14 to 18 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CBW 5 MHz
DETECTOR: Average
ATTEN 10dB MER 52.17d8 WV
RL 70.0d V 10dB/ 17.947GHz &
DISPFLAY E =
5 0 - A e
W
START 14.000GHz STOF 18.000GHz
*BBW 1.0MHz *VBW 10kHz SWE 1.00sec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.61 Radiated emission measurements from 18 to 26.5 GHz at the low carrier frequency

TEST SITE:
TEST DISTANCE:

ANTENNA POLARIZATION:

CBW

*LTTEN
EL

0dE

75.04E .

OATS

3m
Vertical and
20 MHz

v 10dB/

Horizontal

HER 54.17dE
Z2.902GHz

v

I'ISFL
54.0

dE

L IR

MWWM [ PPN A W P T

W

START
*REW

15.000GHz

1.0HH=z

FWEW

3.0MHz

STCP Z6.500GHz

SWF

170ms

Plot 7.4.62 Radiated emission measurements from 18 to 26.5 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBw 20 MHz
*LTTEN OdEB MER 61.17dE v
RL 75.0dE v 10dE/ 23.114GH=
DITSFLAY L ITTR
5 54.0 dE [, l S
e *ﬂijﬁmﬂ*’V\ﬂmu“ﬁwAJMNMM«“V Lﬁ“kaH““uwfqu“mA
R
w
START 15.000GHz STOP 26.500GH=
*REW 1.0MH= VBT 3.0MH=z WP 170ms
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.63 Radiated emission measurements from 18 to 26.5 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 20 MHz
*LTTEN OdEB MER 50.83dE v
RL 75.0dE v 10dE/ 23.369GH=
DITSFLAY L ITTR

53.0] aBl. ¥ i
’ WWMWW e S G e

W

START 15.000GHz STCP Z6.500GHz
*REW 1.0HH=z FWEW 3.0MHz SWF 170ms

Plot 7.4.64 Radiated emission measurements from 18 to 26.5 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBW 5 MHz
*LTTEN OdEB MER 59.17dE v
RL 75.0dE . v 10dE/ 22.916GH=

w

START 15.000GHz STCP Z6.500GHz
TREW 1.0MH= TVEW 3.0MH= SWP 170m=
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.65 Radiated emission measurements from 18 to 26.5 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
*LTTEN OdEB MER 64.33dE v
RL 75.0dE v 10dE/ 23.128GH=
DITSFLAY L ITTR
5 54.0 dB|, ¥
L *WWWW WWWW
R
w
START 15.000GHz STOP 26.500GH=
*REW 1.0MH= VBT 3.0MH=z WP 170ms

Plot 7.4.66 Radiated emission measurements from 18 to 26.5 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
*LTTEN OdEB MER 59.00dE v
RL 75.0dE . v 10dE/ 23.383GH=
DITSFLAY L ITTR
5 54.0 dE|. et o —
ftibes, ]
L«M MMWW Tty
B
w
START 15.000GHz STOP 26.500GH=
*REW 1.0MH= FWEW 3.0MH= SWP 170ms
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.67 Radiated emission measurements from 26.5 to 33 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBW 20 MHz
ATTEN 10dB MER 51.5048 WV
RT 75.0d5 ¥ 10dB/ 52:{545;}}22 b
T 20 N T IS IO, S SV
R
W
START 26.500GH STCP 33.000GHz
*RBW 1.0MHz VBW 3.0MHz SWP 130ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.68 Radiated emission measurements from 26.5 to 33 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 20 MHz
ATTEN 10dB MER 51.17d8 WV
RL 75. odg Vv 10dB/ 55?:-:-:-E:J_z b
]: L_Dll_h13 EEY | . . N
R
W
START 26.500GHz STCP 33.000GHz
*RBW 1.0MHz VBW 3.0MHz SWP 130ms

Plot 7.4.69 Radiated emission measurements from 26.5 to 33 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBW 20 MHz
ATTEN 10dB MER 50.83d8 WV
RL 75.0d V 10dB/ 52<55£~:—-’z a
5 = A P PO DO, e S v
R
W
START 26.500GHz STOP
*RBW 1.0MHz VBW 3.0MHz
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.70 Radiated emission measurements from 26.5 to 33 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
ATTEN 10dBE MER 50.00d8 WV
RL 75.0d8 V¥ 10dB 30.9%6GHz
DT OO T JEE Y |5
D déq 4 =l P b piy gLl e b and intial i i
R
W
STLRT 2&.500GH STOF 33.000GHz
*REW 1.0MH=z VEW 3.0MHz SWP 130ms

Plot 7.4.71 Radiated emission measurements from 26.5 to 33 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBW 5 MHz
ATTEN 10dB MER 50.83d8 WV
RL 75. 0dg V 10dB/ 52.621GHz a
D J.,_.:I:I_J-n:.'l.13 '._.'_--_‘ - i
R
W
START 26.500GHz STOP
*RBW 1.0MHz VBW 3.0MHz
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.72 Radiated emission measurements from 26.5 to 33 GHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CBW

T

OATS

3m

Vertical and Horizontal
5 MHz

MER 51.33d8 WV

Plot 7.4.73 Radiated emission measurements from 33 to 40 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CBW 20 MHz
*ATTEN 0OdEB MER 51.17d8 V
RL. 70.0d8 WV 10dB/ 55?4213?_ b
T i L L
TLoE TENE
p|53-0 4l
W
STLRT 33.000GHz STOF 40.000GHz
*REW OMHz VEW 3.0MHz SWP 140ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.74 Radiated emission measurements from 33 to 40 GHz at the mid carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal

cBW 20 MHz
*ATTEN 0dB MER 51.67dB V
RL 70.0d8 V 10dB/ 5".-?5—.-—.-5?1 i
p|53:0 dEl v
W
START 33.000GHz STCP 40.000GHZ
*RBW 1.0MHz VBW 3.0MHz SWE 140ms

Plot 7.4.75 Radiated emission measurements from 33 to 40 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBW 20 MHz
*RTTEN 0dB MER 51.5048 WV
BL 70. 0dg V 10dB/ 37 ?6432:—22 a
A = T o
R
D : e
W
START 33.000GHz STOP 40.000GHZ
*RBW 1.0MHz VBW 3.0MHz SWP 140ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.76 Radiated emission measurements from 33 to 40 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
*ATTEN 0dB MER 51.5048 WV
RL 70.0d8 V 10d8 59?5225-’2 b
T
i ) = o IqE b
p|5%-0 dEl
W
START 33.000GHz STCP 40.000GHZ
*RBW 1.0MHz VBW 3.0MHz SWE 140ms

Plot 7.4.77 Radiated emission measurements from 33 to 40 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBW 5 MHz
*ATTEN 0dB MER 51.5048 WV
RL 70.0d8 V 10d8 59?5225-’2 b
T
i) TTHE ™
p|53:0 dEl v
W
START 33.000GHz STOP 40.000GHz
*RBW 1.0MHz VBW 3.0MHz SWE 140ms
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.78 Radiated emission measurements from 33 to 40 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
*ATTEN 0OdEB MER 51.83dB V
RL 70.0d8 V 10dB/ E.:_.{TQZIEZ-ZZ b
=
OIS = THE b
pl54-9 ag,
W
START 33.000GH=z STOF 40.000GHz
*REW 1.0MHz VEW 3.0MHz SWP 140ms
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

13.1.4
Test mode: Compliance
Date & Time: 11/12/2008 2:52:30 PM PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.79 Radiated emission measurements at the second harmonic of low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 20 MHz
DETECTOR: Peak
*ATTEN OdB
RI. B0.04d8 W 10dB/
JRRNST AT N M T FYE T e
o= dEl.
e
e

TR D

VEW 3.0MH=z

SWP 50.0ms

Plot 7.4.80 Radiated emission measurements at the second harmonic of low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 20 MHz
DETECTOR: Average
*ATTEN 0dB
RL 70.0dg WV 10dB/
I:1= = -~
= oo =0
Dz 93 ge- v
R
H
CENTER 11.47000GHz
*RBW 1.0MHZ *VBW 10Hz
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.81 Radiated emission measurements at the second harmonic of mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CcBW 20 MHz
DETECTOR: Peak
*ATTEN OdB MER 59.50d8 WV
J':: B0O.0dB W 10dB/ 11 -.{55 960 .:--’:12:'r
5 Jl.':m? |h‘ﬁ§‘;’fu NPT P TA PRI T
R
)
CENTER 11.56000GHz SPAN 30.00MH=z
*RBW 1.0MH=z VEW 3.0MH=z SWP 50.0ms

Plot 7.4.82 Radiated emission measurements at the second harmonic of mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 20 MHz
DETECTOR: Average
*LTTEN 0dB
RL 70.0dB WV 10dB/
DISFLAY | LIHE A
T 5
R
H
CENTER 11.5&6000GHz
*RBW 1.0MHz *VEH

MER 44.67d5 WV
11.55855GH=z

10Hz

S5PAN 30.00MH=z
SWE 7T.S0sec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: 24 dBi integrated flat

antenna

Plot 7.4.83 Radiated emission measurements at the second harmonic of high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
cBW 20 MHz
DETECTOR: Peak
*ATTEN OdB MER 59.5048 W
RL 80.0dB V 10dB/ 11,677 :-55:35
AL T s Tl ol i B k. EITT . ey e
N -
B
A
CENTER 11.88000GHz SELN 30.00MHz
#REW 1.0MHz VEW 3.0MHz SWE 50.0ms

Plot 7.4.84 Radiated emission

measurements at the second harmonic of high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 20 MHz
DETECTOR: Average
*LTTEN 0dB MER 45.17d8 V
RL 70. OdE V 10dB/ 11 ?6 809 :ue:-%j
DISFLAY LINE
E P § -_1_',‘,. Cl
R
H
CENTER 11.68000GHz SPAN 30.00MHz
*RBW 1.0MHz *VBW 10Hz SWE 7.50sec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/12/2008 2:52:30 PM

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat

antenna

Plot 7.4.85 Radiated emission measurements at the second harmonic of low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 5 MHz
DETECTOR: Peak
*ATTEN OdB MER &7.50dB v
RL 80.0dB v 10dB, 11.45993GH=
] W‘-\k
ILSFLOY THE
R
L
CENTEE 11.46000GH=z SPFAN 20.00MH=
*BEBW 1.0MHz *VBW 3.0MHz SWE 50.0ms

Plot 7.4.86 Radiated emission measurements at the second harmonic of low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 5 MHz
DETECTOR: Average
*LTTEN 0dB MER 53.17d48 V
RL 70.0dB WV 10dB/ 11.45990GHz
]
DISKFLAY LI
S 0 A T
]:.
R
H
CENTER 11.46000GHz SPAN 20.00MHz
*RBW 1.0MHz *VBW 10Hz SWE 5.00sec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.87 Radiated emission measurements at the second harmonic of mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBwW 5 MHz
DETECTOR: Peak
*ATTEN OdB '
RI. £0.0dB 7 10dB
L #‘;MMTM?HMMM P den g, |
5 74.0 ag, v | s
R
e
CENTER 11.56000GH=z SPAN 10.00MH=z
*REBW 1.0MH= VBW 3.0MH= SWP 50.0ms

Plot 7.4.88 Radiated emission measurements at the second harmonic of mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 5 MHz
DETECTOR: Average
*ATTEN 0dB MER 53.00d8 W
RL 70.0d8 W 1045 11.56008GHZ
DISE=TT LT ] ]
o : =23
R
A
CENTER 11.56000GHZ SPAN 10.00MHz
*RBW 1.0MHz *VBW 10Hz SWE 5.00sec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/12/2008 2:52:30 PM

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat

antenna

Plot 7.4.89 Radiated emission measurements at the second harmonic of high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 5 MHz
DETECTOR: Peak
*BTTEN OdB MER &&.8B3d8 WV
RL &0.0d8 WV 10dE/ 11.69070GH=
WWWM&AWMWA
rarttToy | CInE ]
| 4.9 dBL V
R
iy
CENTER 11.&3000GH=z SPAN 10.00MHz
*REW 1.0MH=z VEW 3.0MHz SWE 50.0ms=s

Plot 7.4.90 Radiated emission

measurements at the second harmonic of high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 5 MHz
DETECTOR: Average
*ATTEN 0dB MER 52.33d5 V
RL 70. 0dg V 10dB/ 11,6900 :ne:-zqzj
D = e
R
H
CENTER 11.69000GHz SEAN 10.00MHz
*RBW 1.0MHZ *VBW 10Hz SWEF 5.00sec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: 24 dBi integrated flat antenna

Plot 7.4.91 Radiated emission measurements at the fourth harmonic of low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBwW 20 MHz
DETECTOR: Peak
*LTTEN 0dE HER 52.50dE v
RL &0.0dB,.. WV 10dB/ Z2.9178GH=z
DISPLAY LINK
’ 74.0 dE|. V - o e
. o] P,
R
w
CENTER Z2.9200GH=z SPAN 100.0HHz
TREW 1.0MH= TVEW 3.0MH= SWP 50, Oms

Plot 7.4.92 Radiated emission measurements at the fourth harmonic of low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 20 MHz
DETECTOR: Average
*ATTEN 0dE MER 39.17dE v
RL 60.0dE, . v 10dE/ Z2.919533GHz
s v s N M i et WO
R
w
CENTER Z2.92000GH=z SPAN 50.00MH=z
*REW 1.0MH= FWEBW 30H=z SWF 4.Z05ec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode:

Compliance

Date & Time:

11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat

antenna

Plot 7.4.93 Radiated emission measurements at the fourth harmonic of mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CcBW 20 MHz
DETECTOR: Peak
#ATTEN 0dB MER  59.17dB_. V
FL 80.0dB,, W 10dB/ 23.1130GHz
. yfﬁg%‘rﬂm»‘wm O P Fr N
vt .W“"‘MM
R
w
CENTER 23.1200GHz SPAN  100.0MHz
FREW  1.0MHz VEW  3.0MHz SYP  50.0ms

Plot 7.4.94 Radiated emission measurements at the fourth harmonic of mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 20 MHz
DETECTOR: Average
*ATTEN 0dE MER 44.00dE v
RL 60.0dE, ., v 10dE/ Z3.12000GH=z
I .
LT LINK ——
54.0 dB|, ¥
il
R
w
CENTER Z3.12000GH= SPAN 50.00MH=z
*REW 1.0MH= *WEW 30H=z 3WP 4.20sec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/12/2008 2:52:30 PM

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat

antenna

Plot 7.4.95 Radiated emission measurements at the fourth harmonic of high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 20 MHz
DETECTOR: Peak
*ATTEN  OdB MKR  54.00dE,, ¥
RL 80.0dB,., ¥ 104B/ 23.3500130GHz
DISPLAY LINH
» I3 Sk i e o e -
R
w
CENTER  23.3800000GHz SPAN  100.0kHz
*REW  1.0MHz TVEW  3.0MHz SUP  50.0ms

Plot 7.4.96 Radiate

d emission measurements at the fourth harmonic of high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 20 MHz
DETECTOR: Average
*ATTEN 0dE MER 358.17dE v
RL 60.0dE, . v 10dE/ 23.38042GHz
. DISPLAY :_{.;IN.E._.-V——-—'H"—"W“—M—«W ]
R
w
CENTER Z3.38000GH= SPAN 50.00MH=z
*REW 1.0MH= FWEBW 30H=z SWF 4.Z05ec
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Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/12/2008 2:52:30 PM

Temperature: 21°C

Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat

antenna

Plot 7.4.97 Radiated emission measurements at the fourth harmonic of low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 5 MHz
DETECTOR: Peak
*ATTEN  0dB MER  60.00dB_, ¥
RL 50.0dE,, V¥ 104E/ 22.91725GHz
DISPLAY | LT M»«WM««MM
P ™ o
) —
R
w
CENTER 22.92000GHZ SPAN  50.00MHz
"REW  1.0MHz *VEW  3.0HHZ SWP  50.0ms

Plot 7.4.98 Radiated emission measurements at the fourth harmonic of low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 5 MHz
DETECTOR: Average
*ATTEN 0dE MER 42.83dE v
RL 60.0dE, ., v 10dE/ Z2.92087GHz
R -
AEE ]
R
w
CENTER Z2.92000GH=z SPAN Z0.00MH=
*REW 1.0MH= *WEW 10H= 3WP 5.00sec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: 24 dBi integrated flat

antenna

Plot 7.4.99 Radiated emission measurements at the fourth harmonic of mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 5 MHz
DETECTOR: Peak

*LTTEN 0dE

REL 80.0dE_. WV 10dE/

HER 64.17dE v
23.11975GHz

P G

DISPLAT L INE
72.0] dBL. ¥ W

o

W

CENTER
*REW

23.12000GHz
1.0HH=z FWEW

3.0MHz

SPAN
SWF

50.00MH=z
50. 0m=

Plot 7.4.100 Radiated emission measurements at the fourth harmonic of mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
cBwW 5 MHz
DETECTOR: Average
*ATTEN 0dB MKR  50.004B. ¥
RL  60.0dB_ ¥ 10dEB/ 23.12080GHz
LaT —H‘/"_'/ %M
) 0 dBJ%fINE [
R
w
CENTER 23.12000GHz SPAN  20.00MHz
*REW  1.0MHz *VEW  10H=z SWP  5.00sec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode:

Compliance

Date & Time:

11/12/2008 2:52:30 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: 24 dBi integrated flat

antenna

Plot 7.4.101 Radiated emission measurements at the fourth harmonic of high carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

CBW 5 MHz

DETECTOR: Peak
#LTTEN 0dB MKR  59.33dB,_. V
FL 80.0dB,. V¥ 10dEB/ 23.38017GHz
. gg?g;AYdBJ%INEMWW ]
e R P
R
W
CENTER 23 .38000GHz SPAN  50.00MHz
SREW  1.0MHz *YEW  3.0MHz SWP  50.0wms

Plot 7.4.102 Radiated emission measurements at the fourth harmonic of high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
cBW 5 MHz
DETECTOR: Average
*LTTEN 0dE MER  48.50dB_ V
EL 75.0dB,.. ¥ 10dE/ 23.38037GHz
DISFLAY LILR
5 54.0 dE|. ¥ ||
A.-«—H"'M M'K"‘_"-"\-\..
R
W
CENTER 23.38000GHz SPAN  20.00MHz
*REW 1.0MHz TYEW 10Hz SYF  5.00sec

Page 113 of 205



|i|_ !

HERMON LABORATORIES
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Table 7.4.7 Field strength of emissions outside restricted bands

ASSIGNED FREQUENCY:
INVESTIGATED FREQUENCY RANGE:
TEST DISTANCE:

MODULATION:

MODULATING SIGNAL:

DUTY CYCLE:

TRANSMITTER OUTPUT POWER SETTINGS:
DETECTOR USED:

RESOLUTION BANDWIDTH:

VIDEO BANDWIDTH:

TEST ANTENNA TYPE:

5725 - 5850 MHz MHz

0.009 - 40000 MHz

3m

64QAM

OFDM

100 %

Maximum

Peak

100 kHz

300 kHz

Active loop (9 kHz — 30 MHz)
Biconical (30 MHz — 200 MHz)

Log periodic (200 MHz — 1000 MHz)
Biconilog (30 MHz — 1000 MHZz)
Double ridged guide (above 1000 MHz)

Frequency, F'?ld str_ength Antenna Antenna | Azimuth, F'elfd stre_zngth Attenuatlc_)n Limit, Margin, Verdi
MHz of spurious, polarization | height, m | degrees* of carrier, below carrier, dBc dB** erdict
dB(uVv/m) ' dB(uVv/m) dBc

Low carrier frequency

No emissions were found 20.0 NA Pass
Mid carrier frequency

No emissions were found 20.0 NA Pass
High carrier frequency

No emissions were found 20.0 NA Pass

*- EUT front panel refers to 0 degrees position of turntable.
**~ Margin = Attenuation below carrier — specification limit.

Page 114 of 205



1 Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Ii'_ Date of Issue: April 2011
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Table 7.4.8 Field strength of spurious emissions above 1 GHz within restricted bands

ASSIGNED FREQUENCY: 5725 - 5850 MHz
INVESTIGATED FREQUENCY RANGE: 1000 — 40000 MHz
TEST DISTANCE: 3m
MODULATION: 64QAM
MODULATING SIGNAL: OFDM
DUTY CYCLE: 100 %
TRANSMITTER OUTPUT POWER SETTINGS:  Maximum
DETECTOR USED: Peak
RESOLUTION BANDWIDTH: 1000 kHz
TEST ANTENNA TYPE: Double ridged guide
Frequency Antenna AT Peak field strength(VBW=3 MHz) Average field strength(VBW=10 Hz)l _
MHz Ealertian Height, degrees; Measured,| Limit, Margin, |Measured, |Calculated,] Limit, | Margin, | Verdict
m dBuVv/m) JdBv/im)|] dB** | dBuV/m) | dBuV/m) |dBuv/im)| dB***
5 MHz channel bandwidth
Low carrier frequency
5085.05 | Vertical | 1.0 | 0 | 5059 [ 7400 | 2341 | 3865 | 3865 | 54.00 | -15.35 | Pass
Mid carrier frequency
5084.0 | Vertical | 1.0 | 0o | 5133 [ 7400 | -2267 | 3944 | 3944 | 54.00 | -1456 | Pass
High carrier frequency
50435 | Vertical | 1.0 | 0o | 5378 [ 7400 | -2022 | 3795 | 3795 | 54.00 | -16.05 | Pass
20 MHz channel bandwidth
Low carrier frequency
5046.0 | Vertical | 1.0 | 0o | 5281 | 7400 [ -21.19 | 3934 | 3934 | 54.00 [ -14.66 | Pass
Mid carrier frequency
5065.0 | Vertical | 1.0 | 0 ] 5305 [ 7400 | -2095 | 3955 | 3955 | 54.00 | -14.45 | Pass
High carrier frequency
5070.78 | Vertical | 10 | o | 5362 [ 7400 | -20.38 | 39.02 | 39.02 [ 5400 | -14.98 | Pass

*- EUT front panel refers to 0 degrees position of turntable.

**- Margin = Measured field strength - specification limit.

***_ Margin = Calculated field strength - specification limit,

where Calculated field strength = Measured field strength + average factor.

Table 7.4.9 Average factor calculation

Transmission pulse Transmission burst Transmission train Average factor,
Duration, ms | Period, ms Duration, ms | Period, ms duration, ms dB
EUT was configured for continuous transmission — no average factor was used
*- Average factor was calculated as follows
for pulse train shorter than 100 ms:

Pulseduration _ Burst duration
Pulseperiod  Trainduration

Average factor = 20><Iogm[ x Number of burstswithin pulse trai n]

for pulse train longer than 100 ms: Pulseduration _ Burst duration

Pulse period 100ms

Average factor = 20><Iogm[ x Number of burstswithin 100 ms]

Page 115 of 205



Ii'_ |

HERMON LABORATORIES

Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure:

1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Table 7.4.10 Field strength of spurious emissions below 1 GHz within restricted bands

ASSIGNED FREQUENCY:
INVESTIGATED FREQUENCY RANGE:

TEST DISTANCE:
MODULATION:

MODULATING SIGNAL:

DUTY CYCLE:

TRANSMITTER OUTPUT POWER SETTINGS:

RESOLUTION BANDWIDTH:

VIDEO BANDWIDTH:

5725 - 5850 MHz

0.009 — 1000 MHz

3m
64QAM
OFDM
100 %
Maximum

0.2 kHz (9 kHz — 150 kHz);9.0 kHz (150 kHz — 30 MHz)
120 kHz (30 MHz — 1000 MHz)
> Resolution bandwidth

TEST ANTENNA TYPE: Active loop (9 kHz — 30 MHz); Biconilog (30 MHz — 1000 MHz)
Peak Quasi-peak Turn-table
Freﬂ/lu:;cy, emission, | Measured emission, Limit, Margin, dB* p(ﬁg:iezr;?i%n rﬁ??;?]?nr?] position**, Verdict
dB(uV/m) dB(uVv/m) dB(uVv/m) ' degrees
5 MHz channel bandwidth ***
66.300 25.90 23.20 40.00 -16.80 Vertical 1.0 0
79.225 26.35 23.20 40.00 -16.80 Vertical 1.0 0
74.541 25.80 23.10 40.00 -16.90 Vertical 1.0 0 Pass
83.400 26.80 24.50 40.00 -15.50 Vertical 1.0 0
108.808 26.30 21.20 43.50 -22.30 Vertical 1.0 0
20 MHz channel bandwidth ***
66.300 25.80 23.10 40.00 -16.90 Vertical 1.0 0
79.230 26.10 22.50 40.00 -17.50 Vertical 1.0 0
91.560 24.90 19.20 43.50 -24.30 Vertical 1.0 0 Pass
104.750 25.50 19.00 43.50 -24.50 Vertical 1.0 0
108.800 26.20 22.20 43.50 -21.30 Vertical 1.0 0
*- Margin = Measured emission - specification limit.
**~ EUT front panel refer to 0 degrees position of turntable.
*** - the highest emission for each three frequencies (low, mid and high) was obtained
Table 7.4.11 Restricted bands
MHz MHz MHz MHz MHz GHz
0.09-0.11 8.37625 - 8.38675 73-74.6 399.9-410 2690 - 2900 10.6 - 12.7
0.495 - 0.505 8.41425 - 8.41475 74.8-75.2 608 - 614 3260 - 3267 13.25-134
2.1735 - 2.1905 12.29 - 12.293 108 - 121.94 960 - 1240 3332 - 3339 14.47 - 145
4.125-4.128 12.51975 - 12.52025 123 - 138 1300 - 1427 3345.8 - 3358 15.35-16.2
417725 -4.17775 12.57675 - 12.57725 149.9 - 150.05 1435 - 1626.5 3600 - 4400 17.7-21.4
4.20725 - 4.20775 13.36 - 13.41 156.52475 - 156.52525 1645.5 - 1646.5 4500 - 5150 22.01-23.12
6.215-6.218 16.42 - 16.423 156.7 - 156.9 1660 - 1710 5350 — 5460 23.6-24
6.26775 - 6.26825 16.69475 - 16.69525 162.0125 - 167.17 1718.8 - 1722.2 7250 - 7750 31.2-31.8
6.31175 - 6.31225 16.80425 - 16.80475 167.72-173.2 2200 - 2300 8025 — 8500 36.43 - 36.5
8.291 - 8.294 25.5-25.67 240 - 285 2310 - 2390 9000 - 9200 Above 38.6
8.362 - 8.366 37.5-38.25 322 - 335.4 2483.5 - 2500 9300 - 9500 )
Reference numbers of test equipment used
HL 0446 HL 0521 HL 0554 HL 0768 HL 0769 HL 0784 HL 1003 HL 1984
HL 2910 HL 2911 HL 2254 HL 2260 HL 2261 HL 3123 HL 3206

Full description is given in Appendix A.
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.103 Radiated emission measurements from 9 to 150 kHz at the low, mid and high carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
(28]
ACTU DET: PEAK
MERS DET: PERK OF AUG
MR 9.4 kHz
71,53 dBulsm
LOG REF 129.8 dBubsm
1 =
it E—
5B dB |
_\__\_\_\_\_\_\_‘—\—\
VA 5B
RE R Ko
W&“*LMMW“wwmwwmvw
e o S A

START 9.8 kHz
RL ®IF BW 1.B kHz

STO0P 190.8 kHz

RAVG EW 3 kHz kP 7HB meec

Plot 7.4.104 Radiated emission measurements from 9 to 150 kHz at the low, mid and high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
(2]
ACTU DET: PEAK
MEAS DET: FEAK OP AYG
MER 9.7 kHz
78,49 dEulim
%SD REF 129.8 dBubsm
R H —
5@ dB Tt ||
|
i
ACORR iwmw
Mw
ST NP R

START 3.8 kHr
FL rIF BH 1B kHz

3T0F 138.8 kHz

BAUG BW 3 kHz WP PEB meec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.105 Radiated emission measurements from 0.15 to 30 MHz at the low, mid and high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CHANNEL BANDWIDTH:

(@]

Semi anechoic chamber
3m

Vertical

5 MHz

ACTY DET: PEAK

MEAS DET: FERK OF AVG
MR 158 kHz
38,87 dEuVsm

LOG  REF 185.8 dBulsm

1B

dBs B

ATH
18 dB

A 58k

sCEC| |
REORR

START 158 kHz
RL IF BW 3.8 kHz

ST0P 3@, BE MHz

AVG EW 38 kHz SWP E.H9 sac

Plot 7.4.106 Radiated emission measurements from 0.15 to 30 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
(2]
ACTU DET: PEAK
MEAS DET: FEAK OP AYG
MER 168 kHz
56, B2 dEplsém
LOG  REF 185.8 dBuY/m
1B =
AT ==
18 dE
M e SO
VR SEB
et
5C FC
ACORR [l w
[#ohit s nd
START 158 kHz STOP 3@.BE MHz
RT IF BW 9.8 kHz AUG BW 3@ kHz SHP 2.43 sec
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Test specification: Section 15.247(

d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 101

0 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.107 Radiated emission measurements from 30 to 1000 MHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CHANNEL BANDWIDTH:

(@]

LOG
18

REF B@.8 dEulsm

Semi anechoic chamber
3m

Vertical

5 MHz

ACTY DET:
MEAS DET:

FERK

FEAK OF RAWG
HER 73.3 HH:z
£5. 30 dEuVsm

PRERMF 0N

dBs

I

1ATH
@ dE

s

VA 3B

e

3CFC
RCORR

START 38 B MHz
RL ®IF BW 128 kHz

Plot 7.4.108 Radiated emission meas

STOF 1.80B@ GHz

AVG EW 380 kHz #SWF 1. 8B sec

urements from 30 to 1000 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
(2]
ACTU DET: PEAK
MEAS DET: FEAK OP AYG
MER 83.4 MHz
£6. 67 dBulim
%SD REF BA.8 dBul/m FREAMP ON
dB
TN [
@ db I i
WMJ
1 i jg%nva IS S il
5C FC
ACORR

START 3@ B MHz
FL rIF BH 128 kHz

3T0F 1.ABBA GHz

AVG EW 3B kHz #IWF 1. BB Eec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.109 Radiated emission measurements from 30 to 1000 MHz at the high carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
@)
ACTU DET: FERK
MERS DET: FERE OF AUG
HeR 78.9 HHz
BE.30 Bul/m
LOG REF 68.8 dBub/n PREAMP ON
1
dBs
1ATH [
B e ; i
P

VA 3B fﬂwif

vﬂr%ﬁ‘h‘r WWW .

3CFC
RCORR

START 38 B MHz
RL

®IF BW 128 kHz

STOF 1.80B@ GHz

AVG EW 380 kHz #SWF 1. 8B sec

Plot 7.4.110 Radiated emission measurements from 30 to 1000 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
(2]
ACTU DET: PEAK
MEAS DET: FEAK OP AYG
MER 7.9 MHz
.11 dEplsim
%SD REF BA.8 dBul/m FREAMP ON
dB
TN [
@ db I i
o
2 I‘J'II,' ] ”IIIII ot
VA 5B R [
5C FC
ACORR

START 3@ B MHz
FL

*IF BW 128 kHz

3T0F 1.ABBA GHz

AVG EW 3B kHz WP JA3 meec
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Test specification: Section 15.247(

d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 101

0 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.111 Radiated emission meas

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CHANNEL BANDWIDTH:

(@]

LOG
18

REF B@.8 dEulsm

urements from 30 to 1000 MHz at the mid carrier frequency

Semi anechoic chamber
3m

Vertical

20 MHz

ACTY DET:
MEAS DET:

FERK

FEAK OF AWG
HEE 18B.4 HHz
C6.t8 dEuVsm

PRERMF 0N

dBs

I

1ATH
@ dE

AALAM

VA 3B

st

3CFC
RCORR

START 38 B MHz
RL ®IF BW 128 kHz

STOF 1.8@BA GHz

AVG EW 380 kHz WP JB3 meec

Plot 7.4.112 Radiated emission measurements from 30 to 1000 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
(2]
ACTU DET: PEAK
MEAS DET: FEAK OP AYG
MER 188.4 MHz
cE. 4 dEplsim
%SD REF BA.8 dBul/m FREAMP ON
dB
TN [
@ db I i
il ﬁﬁ%ﬁ&h JW¢nwmﬁwfhﬁﬁ” R
R T
VA safljl &AA "
5C FC
ACORR

START 3@ B MHz
FL rIF BH 128 kHz

3T0F 1.ABBA GHz

AVG EW 3B kHz WP JA3 meec
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.113 Radiated emission measurements from 1000 to 5500 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Peak
(2]
ACTU DET: PEAK
MEAS DET: PERE Q@F AYG
MER 5,418 GHz
51 B2 dBplém
%BD REF 78.8 dBulsm PRERMP 0N
dBs
#ATH
@ dE na
MMW‘“W, BN TN U
(PE——.
VA 5B
3L FC
RLORR

START 1. @EE@ GHr

RL *IF BW 1.8 MHz

ST0P 5.5B@ CHz
BAVG EW 3 MHz 3WP 598.0 meaec

Plot 7.4.114 Radiated emission measurements from 4000 to 5500 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Average
(@)
ACTU DET: PEAK
MEAS OET: PERE GF AUG
HKR 5,855 GHz
47,89 dBuW/m
LOG REF 78.8 dBulsm PRERHP 0N
1B
dBs
HATH
A dE
) A ) MMWMWW
VA 5B
SCFC
RLORR
START Y_BEE GH: 5TOP 5.50@ GOHz
L ®IF BW 1.8 MHz BAVD BHW 18B kHz SHP 45,8 msec
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.115 Radiated emission measurements from 1000 to 5500 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical

CHANNEL BANDWIDTH: 5 MHz

DETECTOR: Peak

(@]

LOG  REF 7@.8 dBulsm
18

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
MER 5.183 GOHz
52.74 dEulim

PREANMF 0N

dB~

1ATH

@ dE

VA 3B

SCFC
RCORR

START 1. @ER GHr
RT rIF BH 1B MH:z

WAVG BW 3 MHz

STOF 5.5RA GHz
3WP 598.0 meaec

Plot 7.4.116 Radiated emission measurements from 4000 to 5500 MHz at the mid carrier frequency

TEST SITE:

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical

CHANNEL BANDWIDTH: 5 MHz

DETECTOR: Average
(@]

LOG  REF 7@.8 dBulsm
18

Semi anechoic chamber

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
MER 5. BBY GHz
49.33 dEplsm

PREANMF 0N

dB~

1ATH

@ dE

VA 3B

SCFC
RCORR

START Y_@E8@ GHz
FL rIF BH 1B MH:z

RAVG BW 180 kHz

STOF 5.5@A GHz
3WP 43,0 meac
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.117 Radiated emission measurements from 1000 to 5500 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Peak
(2]

ACTY DET: PEAK

MEARS DET: FEAK QF AYG
MER 5.BE1 GHz
51 .67 dBulim

LOG  REF 7@.8 dBulsm PREANMF 0N
18

dB~
1ATH
@ di

VA 3B
S50 FC
RCORR

START 1. @EE@ GHr 3TOF 3,308 GHz
RL *IF BW 1.8 MHz RAVG EW 3 MHz WP 33,8 msec

Plot 7.4.118 Radiated emission measurements from 4000 to 5500 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Average
(2]

ACTY DET: PEAK

MEARS DET: FEAK QF AYG
MER 5.833 GHz
47,34 dBplsém

LOG  REF 7@.8 dBulsm PREANMF 0N
18

dB~
1ATH
@ di

VA 3B
S50 FC
RCORR

START Y4_@EQ@ GH: 3T0F 3.3Bd OHz
RL *IF BW 1.8 MHz RAVG BW 180 kHz IWF 43.8 meec
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.119 Radiated emission measurements from 1000 to 5500 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Peak
(2]

ACTY DET: PEAK

MEARS DET: FEAK QF AYG
MER 5. BB GHr
52,18 dBplsim

LOG  REF 7@.8 dBulsm PREANMF 0N
18

dB~
1ATH
@ di K

VA 3B
S50 FC
RCORR

START 1. @EE@ GHr 3TOF 3,308 GHz
RL *IF BW 1.8 MHz RAVG EW 3 MHz WP 33,8 msec

Plot 7.4.120 Radiated emission measurements from 4000 to 5500 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Average
(2]

ACTY DET: PERK

MEARS DET: FEAK QF AYG
MER 3,846 GHz
4,51 dEplsm

LOG  REF 7@.8 dBulsm FREAMF ON
1B
dE~s
1ATH
@ dE
NS HPWMMMW

VA 3B
S50 FC
RCORR
START Y4_@EQ@ GH: 3T0F 5,308 OHz
RL *IF BW 1.8 MHz RAVG BW 3@ kHz WP 138 meec
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.121 Radiated emission measurements from 1000 to 5500 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Peak
(2]

ACTY DET: PEAK

MEARS DET: FEAK QF AYG
MER 5.FP86 (OHz
52.55 dEplsém

LOG  REF 7@.8 dBulsm PREANMF 0N
18

dB~
1ATH

g df e

VA 3B
S50 FC
RCORR

START 1. @EE@ GHr 3TOF 3,308 GHz
RL *IF BW 1.8 MHz RAVG EW 3 MHz WP 33,8 msec

Plot 7.4.122 Radiated emission measurements from 4000 to 5500 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Average
(2]

ACTY DET: PEAK

MEARS DET: FEAK QF AYG
MER 5.BE3 GHz
47,76 dBplsim

LOG  REF 7@.8 dBulsm PREANMF 0N
18

dB~
1ATH
@ di

VA 3B
S50 FC
RCORR

START Y4_@EQ@ GH: 3T0F 3.3Bd OHz
RL *IF BW 1.8 MHz RAVG BW 180 kHz IWF 43.8 meec
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.123 Radiated emission measurements from 1000 to 5500 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Peak
(2]

ACTY DET: PEAK

MEARS DET: FEAK QF AYG
MER 5.P86 (OHz
52.09 dEplém

LOG  REF 7@.@ dEuMs/m PRERAHF 0N
i@

dB~

1ATH

@ o iedied

VA 3B
S50 FC
RCORR
START 1. @EE@ GHr 3TOF 3,308 GHz
RL *IF BW 1.8 MHz RAVG EW 3 MHz WP 33,8 msec

Plot 7.4.124 Radiated emission measurements from 4000 to 5500 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Average
(2]

ACTY DET: PERK

MEARS DET: FEAK QF AYG
MER 3,873 GHz
Y4259 dEplsm

LOG  REF 7@.8 dBulsm PREANMF 0N
18

dB~
1ATH
@ di

VA 3B
S50 FC
RCORR

START Y4_@EQ@ GH: 3T0F 5,308 OHz
RL *IF BW 1.8 MHz RAVG BW 3@ kHz WP 138 meec
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.125 Radiated emission measurements from 7.25 to 7.75 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CHANNEL BANDWIDTH: 20 MHz
i Agilent R T
Mkr1 7.28125 GHz
Ref 70 dBv/m #Atten 0 dB 47.2 dBpvim
Peak
Log
10
dBf b
R e P e L RN, A
hl}
54.0
dBpv/
W1 52
53 FC
A AR
Start 7.25 GHz Stop 7.75 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 100 ms {401 pts)

Plot 7.4.126 Radiated emission measurements from 7.25 to 7.75 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWIDTH: 20 MHz
i Agilent R T
Mkr1 7.45250 GHz
Ref 70 dBpv/m #Atten 0 dB 48.04 dBuv/m
Peak
Log

10
dB/f

]
54.0
dBy

W1 52
53 FC
A AR

Start 7.25 GHz Stop 7.75 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 100 ms (401 pts)
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.127 Radiated emission measurements from 7.25to 7.7

5 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CHANNEL BANDWIDTH: 20 MHz
i Agilent R T
Mkr1 7.50375 GHz
Ref 70 dBv/m #Atten 0 dB 47.5 dBpv/im
Peak
Log
10
dBf 0
W A AN B o b b netver—rst o oo e i LAt Ty Py
hl}
54.0
dBpv/
W1 52
53 FC
A AR
Start 7.25 GHz Stop 7.75 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 100 ms {401 pts)

Plot 7.4.128 Radiated emission measurements from 7.25 to 7.75 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CHANNEL BANDWIDTH: 5 MHz
i Agilent R T
Mkr1 7.29750 GHz
Ref 70 dBpv/m #Atten 0 dB 48.32 dBpv/m
Peak
Log
10
dB/ bl
MWW L et ST L ST S VSR Ay
DI
54.0
dByv
Y152
S3 FC
A AA
Start 7.25 GHz Stop 7.75 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 100 ms (401 pts)
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.129 Radiated emission measurements from 7.25 to 7.75 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWIDTH: 5 MHz
i Agilent R T
Mkr1 7.44500 GHz
Ref 70 dBpvim #Atten 0 dB 47.58 dBv/m
Peak
Log
10
dB/ T

]
54.0
dByi/

M1 32
53 FC
A AR

Start 7.25 GHz Stop 7.75 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 100 ms {401 pts)

Plot 7.4.130 Radiated emission measurements from 7.25 to 7.75 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CHANNEL BANDWIDTH: 5 MHz
i Agilent R T
Mkr1 7.42500 GHz
Ref 70 dBpv/m #Atten 0 dB 47.63 dBpv/m
Peak
Log
10
dB/ T
Al S At gl M.\XWMW Lo,
DI
54.0
dByv
Y152
S3 FC
A AA
Start 7.25 GHz Stop 7.75 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 100 ms (401 pts)
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.131 Radiated emission measurements from 8.0 to 14.0 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 13.925 GHz
Ref 80 dBuV #Atten 0 dB 60.56 dBu\
Peak
Log
10 N
dB/ Led
. LA st g, oo e U et M
DI
74.0
dBuv
V1 82
83 FC
A AA
Start 8 GHz Stop 14 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 30 ms (401 pts)

Plot 7.4.132 Radiated emission measurements from 8.0 to 14.0 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Average
i Agilent R T
Mkr1 14.000 GHz
Ref 70 dBuV #Atten 0 dB 51.69 dBuV
Peak
Log
10
dB/ |
SRR IRV PSP £ PRI BEtgs MG amaie
DI
54.0
dBpV
V1 82
83 FC
A AA
Start 8 GHz Stop 14 GHz
#Res BW 1 MHz #V/BW 10 kHz Sweep 487.5 ms (401 pts)
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.133 Radiated emission measurements from 8.0 to 14.0 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 13.985 GHz
Ref 80 dBuV #Atten 0 dB 60.56 dBu\
Peak
Log
10
dB/
| vnr] g™
bl o T e, e
DI
74.0
dBuv
V1 82
83 FC
A AA
Start 8 GHz Stop 14 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 30 ms (401 pts)

Plot 7.4.134 Radiated emission measurements from 8.0 to 14.0 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Average
i Agilent R T
Mkr1 13.715 GHz
Ref 70 dBuV #Atten 0 dB 50.57 dBuV
Peak
Log
10 R
dB/ Q
I PN PN W et st il
DI
54.0
dBpV
V1 82
83 FC
A AA
Start 8 GHz Stop 14 GHz
#Res BW 1 MHz #V/BW 10 kHz Sweep 487.5 ms (401 pts)
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Report ID: RDWRAD_FCC.18826 21882 _revl.doc
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.135 Radiated emission measurements from 8.0 to 14.0 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 13.895 GHz
Ref 80 dBuV #Atten 0 dB 60.04 dBuV
Peak
Log
10
dB/ =
bl et ot il
DI
74.0
dBuv
V1 82
83 FC
A AA
Start 8 GHz Stop 14 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 30 ms (401 pts)

Plot 7.4.136 Radiated emission measurements from 8.0 to 14.0 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWIDTH: 20 MHz
DETECTOR: Average
i Agilent R T
Mkr1 13.865 GHz
Ref 70 dBuV #Atten 0 dB 50.91 dBuV
Peak
Log
10 N
dB/
WWMfMM—W*M WMM
DI
54.0
dBpV
V1 82
83 FC
A AA
Start 8 GHz Stop 14 GHz
#Res BW 1 MHz #V/BW 10 kHz Sweep 487.5 ms (401 pts)
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.137 Radiated emission measurements from 8.0 to 14.0 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 11.460 GHz
Ref 80 dBuV #Atten 0 dB 56.46 dBpV
Peak
Log
10
dB/ 1
MWM“"&’ A
DI
74.0
dBuv
V1 82
83 FC
A AA
Start 8 GHz Stop 14 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 30 ms (401 pts)

Plot 7.4.138 Radiated emission measurements from 8.0 to 14.0 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Average
i Agilent R T
Mkr1 11.460 GHz
Ref 70 dBuV #Atten 0 dB 47.02 dBuV
Peak
Log
10
dB/ 1
e L R M“*W“’AMWM
DI
54.0
dBpV
V1 82
s3 FC
A AA
Start 8 GHz Stop 14 GHz
#Res BW 1 MHz #V/BW 10 kHz Sweep 487.5 ms (401 pts)
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.139 Radiated emission measurements from 8.0 to 14.0 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 11.545 GHz
Ref 80 dBuV #Atten 0 dB 55.14 dBpV
Peak
Log
10
dB/
DI
74.0
dBuv
V1 82
83 FC
A AA
Start 8 GHz Stop 14 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 30 ms (401 pts)

Plot 7.4.140 Radiated emission measurements from 8.0 to 14.0 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Average
i Agilent R T
Mkr1 13.985 GHz
Ref 70 dBuV #Atten 0 dB 50.69 dBuV
Peak
Log
10
dB/
| I, MWMMMM
DI
54.0
dBpV
M1 52
s3 FC
A AA
Start 8 GHz Stop 14 GHz
#Res BW 1 MHz #V/BW 10 kHz Sweep 487.5 ms (401 pts)
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.141 Radiated emission measurements from 8.0 to 14.0 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 14.000 GHz
Ref 80 dBuV #Atten 0 dB 60.7 dBuV
Peak
Log
10
dB/
o
T e S L Raa
DI
74.0
dBuv
V1 82
83 FC
A AA
Start 8 GHz Stop 14 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 30 ms (401 pts)

Plot 7.4.142 Radiated emission measurements from 8.0 to 14.0 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CHANNEL BANDWIDTH: 5 MHz
DETECTOR: Average
i Agilent R T
Mkr1 13.685 GHz
Ref 80 dBuV #Atten 0 dB 50.25 dBuV
Peak
Log
10
dB/
[ :)
A TG RS IS FER v v i MR B
54.0
dBpV
V1 82
83 FC
A AA
Start 8 GHz Stop 14 GHz
#Res BW 1 MHz #V/BW 10 kHz Sweep 487.5 ms (401 pts)
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.143 Radiated emission measurements from 14 to 18 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CBW 20 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 17.79 GHz
Ref 80 dBpvim #Atten 0 dB 59.76 dBpiim
Peak
Log
10
dB/ ,-A/w{’m-r\«
5 WWM
DI
7.0
dByvy
V152
S3 FC
A AA
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 100 ms (401 pts)

Plot 7.4.144 Radiated emission measurements from 14 to 18 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CBW 20 MHz
DETECTOR: Average
i Agilent R T
Mkr1 17.79 GHz
Ref 80 dByv/m #Atten 0 dB 50.39 dBy\im
Peak
Log
10
dB/
2
] R L [y VO I
54.0
dBpi/
V1 52
53 FC
AAR
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz #VBW 10 kHz Sweep 522.5 ms (401 pts)
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.145 Radiated emission measurements from 14 to 18 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CBW 20 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 17.90 GHz
Ref 80 dBpvim #Atten 0 dB 59.61 dBpiim
Peak
Log
10
dBf f<}n
mww
o
DI
7.0
dByvy
V152
S3 FC
A AA
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 75 ms (401 pts)

Plot 7.4.146 Radiated emission measurements from 14 to 18 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CBwW 20 MHz
DETECTOR: Average
i Agilent R T
Mkr1 17.95 GHz
Ref80 dBp\/m #Atten 0 dB 50.07 dBpim
Peak
Log
10
dB/
M ;
] i P e S
540
dByv/
W1 52
53 FC
A AR
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz #VBW 10 kHz Sweep 522.5 ms (401 pts)
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.147 Radiated emission measurements from 14 to 18 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CBW 20 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 17.92 GHz
Ref 80 dBpvim #Atten 0 dB 58.95 dBpiim
Peak
Log
10
dBf e
e
Lo s . WMMM
e
DI
7.0
dByvy
M1 52
S3 FC
A AA
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 75 ms (401 pts)

Plot 7.4.148 Radiated emission measurements from 14 to 18 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CBW 20 MHz
DETECTOR: Average
i Agilent R T
Mkr1 17.94 GHz
Ref 80 dByv/m #Atten 0 dB 49.94 dBy\im
Peak
Log
10
dB/
Fover—"| :)
DI e o e | s el
54.0
dBpi/
V1 52
53 FC
AAR
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz #VBW 10 kHz Sweep 522.5 ms (401 pts)
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HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.149 Radiated emission measurements from 14 to 18 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CBW 5 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 17.77 GHz
Ref 80 dBpvim #Atten 0 dB 59.13 dBpiim
Peak
Log
10
dB/ o
Lh g, WMM
DI
7.0
dByvy
V152
S3 FC
A AA
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 75 ms (401 pts)

Plot 7.4.150 Radiated emission measurements from 14 to 18 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CBW 5 MHz
DETECTOR: Average
i Agilent R T
Mkr1 17.89 GHz
Ref 80 dBpvim #Atten 0 dB 50.35 dBpiim
Peak
Log
10
dBf
b= C
DI [ e e e e
54.0
dByv/
W1oE2
53 FC
A AA
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz #VBW 10 kHz Sweep 522.5 ms (401 pts)
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.151 Radiated emission measurements from 14 to 18 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CBW 5 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 17.92 GHz
Ref 80 dBpvim #Atten 0 dB 59.27 dBpiim
Peak
Log
10
dB/ o
I L MW
DI
7.0
dByvy
M1 52
S3 FC
A AA
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 75 ms (401 pts)

Plot 7.4.152 Radiated emission measurements from 14 to 18 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CBW 5 MHz
DETECTOR: Average
i Agilent R T
Mkr1 17.94 GHz
Ref 80 dByv/m #Atten 0 dB 50.28 dBy\/m
Peak
Log
10
dB/
«\.—Wﬂhw 3
DI i et S NPy i
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dBpi/
V1 52
53 FC
AAR
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz #VBW 10 kHz Sweep 522.5 ms (401 pts)
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.153 Radiated emission measurements from 14 to 18 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
CBW 5 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 17.76 GHz
Ref 80 dBpvim #Atten 0 dB 58.84 dBpiim
Peak
Log
10
dBf e
o] ™
" e
DI
7.0
dByvy
M1 52
S3 FC
A AA
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 75.76 ms (401 pts)

Plot 7.4.154 Radiated emission measurements from 14 to 18 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CBW 5 MHz
DETECTOR: Average
i Agilent R T
Mkr1 17.79 GHz
Ref80 dBp\/m #Atten 0 dB 50.22 dBpim
Peak
Log
10
dB/
M é
DI Rt e e e Aot ) i,
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dByv/
W1 52
53 FC
A AR
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz #VBW 10 kHz Sweep 522.5 ms (401 pts)
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.155 Radiated emission measurements from 18 to 26.5 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBw 20 MHz
DETECTOR: Peak
*ATTEN 0OdB ME¥R 55.00d48 WV
BRL E0. OdE V 10dB/ 25?63622—22 a
J—3U]> TIETW
DISFLAY LINE
T74.0 dB WV Loy e A
D R R LT, T SR ey
W
START 18.000GH=z STOF 26.500GHz
*REW 1.0MHz VEW 3.0MHz SWP 170ms

Plot 7.4.156 Radiated emission measurements from 18 to 26.5 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 20 MHz
DETECTOR: Average
*ATTEN 0OdEB MER 49.33d8 V
RL 70.0d8 V 10dE, 25?5543& b
=3 1]> TIE
5 L'_.?l I:'H:(_‘:‘"‘_“:";.l L Nwﬂm""
W
START 18.000GH=z STOF 26.500GHz
*REW 1.0MHz *VEW 100kHz SWP 220ms

Page 143 of 205



| Report ID: RDWRAD_FCC.18826 21882 _revl.doc
H Date of Issue: April 2011

L

HERMON LABORATORIES

Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.157 Radiated emission measurements from 18 to 26.5 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBw 20 MHz
DETECTOR: Peak
*ATTEN 0OdB M¥R 55.50d48 WV
)_‘1: 80.0dg V 1048/ 25?63622—22 a
J—3U]> TIETW
DISFLAY LINE
T4.0 dB_¥ Lty rrfavntar Jritariutasy
D ey e gp——y
W
START 18.000GH=z STOF 26.500GHz
*REW 1.0MHz VEW 3.0MHz SWP 170ms

Plot 7.4.158 Radiated emission measurements from 18 to 26.5 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 20 MHz
DETECTOR: Average
*ATTEN O0dEB M¥R 49.00d48 V
RL 70.0dE V 10d8/ 25.650GHz
J—3U]> TIETW
DISFLAY LINE P
o e v T o
W
START 18.000GH=z STOF 26.500GHz
*REW 1.0MHz *VBW 100kHz SWP 220ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.159 Radiated emission measurements from 18 to 26.5 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBw 20 MHz
DETECTOR: Peak
*ATTEN 0OdB ME¥R 55.00d48 WV
BRL E0. OdE V 10dB/ 25?63622—22 a
J—3U]> TIETW
DISFLAY LINE
7470 dgl ¥ P A
D - - et Ton, - P
W
START 18.000GH=z STOF 26.500GHz
*REW 1.0MHz VEW 3.0MHz SWP 170ms

Plot 7.4.160 Radiated emission measurements from 18 to 26.5 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBw 20 MHz
DETECTOR: Average
*ATTEN O0dEB M¥R 49.00d48 W
BL 70. OdE V 10d8/ 25?62222—22 a
i[O 10) £ TIEW
. L'_.? _Hx—p:h?‘:‘;'—': L I P B
W
START 18.000GH=z STOF 26.500GHz
*REW 1.0MHz *VBW 100kHz SWP 220ms

Page 145 of 205



Ii|_ |

HERMON LABORATORIES

Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.161 Radiated emission measurements from 18 to 26.5 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
DETECTOR: Peak
ATTEN 0dB MER 55.33dB
RL 80.0dB,. 10dB/ 25.551GH=
G-30G ngw
o Il N BN i TN RPPRTIRT S ey
W
START 18.000GH=z STCP 26.500GH=z
EBW JMHzZ VBW 3.0MH=z SWP 170ms

Plot 7.4.162 Radiated emission measurements from 18 to 26.5 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBw 5 MHz
DETECTOR: Average
ATTEN 0dB MER 49.00dB,_,
RL ). 0dB ., 10dB/ 25.622GHz
G-30G ngw
. BZ.?P LY = }“%‘i\'ﬁ/\.m ) o, [
W
START 18.000GH=z STCP 26.500GH=z
RBW JMHzZ *VBW 100kH=z SWP 220ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.163 Radiated emission measurements from 18 to 26.5 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
DETECTOR: Peak
*ATTEN 0OdB ME¥R 55.00d48 WV
RL B0.0dE V 10dB/ 25.523GHz
J—3U]> TIETW
72593 5T I
D proorets 'l T ST AT i
W
START 18.000GH=z STOF 26.500GHz
*REW 1.0MHz VEW 3.0MHz SWP 170ms

Plot 7.4.164 Radiated emission measurements from 18 to 26.5 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CcBwW 5 MHz
DETECTOR: Average
*ATTEN 0OdEB MER 49.00d8 V
RL 70.0d8 V 10dB/ 25?5553?1 i
Jlx=310 = TIEW
DISFLAOY . THE | e [rsenidien)
D N I e PR P —
W
START 18.000GH=z STOF 26.500GHz
*REW 1.0MHz *VEW 100kHz SWP 220ms
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.165 Radiated emission measurements from 18 to 26.5 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
DETECTOR: Peak
*ATTEN 0OdB MER 55.00d48 WV
BRL E0. OdE V 10dB/ 25?67‘5;}2-22 a
J—3U]> TIETW
R
25.478 H= (,...Mw
D bty 5 VIR NI Py
W
START 18.000GH=z STOF 26.500GHz
*REW 1.0MHz VEW 3.0MHz SWP 170ms

Plot 7.4.166 Radiated emission measurements from 18 to 26.5 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBw 5 MHz
DETECTOR: Average
B 0,008 v 1oas/ SR ntehs
=3 1]> TIE

S5TOF 26.500GHz

100kH=z SWP 220ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

13.1.4
Test mode: Compliance _——
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.167 Radiated emission measurements from 26.5 to 33 GHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
CBW

DETECTOR:

*ATTEN 0OdB

RL 75.0d%

v 10dB/ 32.978GHz
4= = L

OATS

3m

Vertical and Horizontal
20 MHz

Peak

S5TART
REW 1.0MHz

26.500GHz

5TCP 33.000GH
VEW 3.0MHz SWEF 130ms

Plot 7.4.168 Radiated emission measurements from 26.5 to 33 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CcBW 20 MHz
DETECTOR: Average
*ATTEN 0OdEB MER 51.17d8 V
RL 75.0d8 V 10dB/ 32.%946GHz b
=3 1]> TIE
83 0 agL v | e
D — — —
W
START 2&.500GHz STOF 33.000GHz
REW MHz *VEW 100kHz SWP s

Page 149 of 205



Ii|_ |

HERMON LABORATORIES

Report ID: RDWRAD_FCC.18826 21882 _revl.doc

Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.169 Radiated emission measurements from 26.5 to 33 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBW 20 MHz
DETECTOR: Peak
*RTTEN 0dB MER 56.17d8 ¥
BL 75.0d8 V 10dB/ 32 ?6322.—22 a
5 EP o P o
E 56 B \
W
START 26.500GHz STOP 33.000GHZ
RBW 1.0MHz VBW 3.0MHz SWP 130ms

Plot 7.4.170 Radiated emission measurements from 26.5 to 33 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CBW 20 MHz
DETECTOR: Average
*ATTEN 0OdEB MER 49.67d8 V
RL 75.0d8 V 10dB/ 32.924GHz b
=3 1]> TIE
JS,qDII_h:.jl.n IO
D o i ——
W
START 2&.500GHz STOF 33.000GHz
REW MHz *VEW 100kHz SWP 170ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.171 Radiated emission measurements from 26.5 to 33 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 20 MHz
DETECTOR: Peak
*ATTEN O0dEB MER 56.67d8 V
BRL 75. OdE V 10dB/ 32 ?9242:—22 a
DISFLAY HE Il *
D S R b ot ooih
W
STLRT 26.500GHz STOF 33.000GHz
REW 1.0MHz VEW 3.0MHz SWP 130ms

Plot 7.4.172 Radiated emission measurements from 26.5 to 33 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CcBW 20 MHz
DETECTOR: Average

*ATTEN 0OdEB MER 51.00dB V

RL 75.0dR W 10dB/ 32.946GHz
=3 1]> TIE
W e ——

H S5TOF 33.000GHz
*VEBW 100kH=z SWE 170ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode:

Compliance

Date & Time:

11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.173 Radiated emission me

asurements from 26.5 to 33 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBW 5 MHz
DETECTOR: Peak
*RTTEN 0dB MER 56.83d8B WV
BRL 75. 0dg V 10d8/ 32 ?3252:—22 a
. DISFLAEY | LINE | 8
W
START 26.500GHz STOP 33.000GHZ
*RBW 1.0MHz VBW 3.0MHz SWP 130ms

Plot 7.4.174 Radiated emission measurements from 26.5 to 33 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CcBwW 5 MHz
DETECTOR: Average
*ATTEN 0OdEB MER 50.67d8 V
RL 75.0d8 V 10dB/ 3z ﬂ” 18GHz b
=3 1]> TIE
§370 am VO - e
R Y remr e R
W
STLRT 2&.500GHz STOF 33.000GHz
*REW 1.0MH=z *VEW 100kHz SWP 170ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/12/2008 7:22:59 PM

Temperature: 21°C

Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.175 Radiated emission measurements from 26.5 to 33 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
DETECTOR: Peak
*ATTEN 0OdB MER 56.67d8 W
RL B0.0dE V 1048/ 5'_?'_4 SGHz a
J—3U]> TIETW
DISFLAY LIMNE i | -~
730 dgl, ¥
o] T W PP TUPRTE T ST ST BT, Skl

W

26.500GHz 2 5TOF 33.000GI
1.0MH=z *VBW

S5TART
*BEBW

Plot 7.4.176 Radiated emission measurements from 26.5 to 33 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CcBwW 5 MHz
DETECTOR: Average
*ATTEN OdEB MER 51.17d8 V
RL 80.0dB V 10dB/ 3z ?: 03GHz b
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DISFLAOY ITHE
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*REW MHz *VEW 100kHz SWP s
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relativ

e Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.177 Radiated emission measurements from 26.5 to 33 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
DETECTOR: Peak
*ATTEN 0OdB MER 56.67d8 W
)_‘1: g0.0dg W 10dB/ 32 ?9'_32:-22 a
J—3U]> TIETW
(W e e
D = T 4..._“‘ PR TR e froe
W
STLRT 26.500GHz STOF 33.000GHz
*REW 1.0MHz VEW 3.0MHz SWP 130ms

Plot 7.4.178 Radiated emission measurements from 26.5 to 33 GHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:

ANTENNA P
CBW
DETECTOR:

OATS
3m

OLARIZATION: Vertical and Horizontal
5 MHz
Average
*ATTEN 0OdB ME¥R 50.83d8 V
BL 80.0dg V 10d8/ 32 23'_2:-22:15
J—3U]> TIETW
DISFLAY | LIHE
p X Aa %
[ of bttt T il
W
STLRT 26.500GHz STOF 33.000GHz
*REW 1.0MHz *VBW 100kHz SWP 170ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.179 Radiated emission measurements from 33 to 40 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 20 MHz
DETECTOR: Peak
*ATTEN 0OdB MER 57.33d8 V
BRL E0. OdE V 10dB/ 55?2 22GHz a
J—3U]> TIETW
=
W
STLRT 33.000GH=z STOF 40.000GHz
*REW 1.0MHz *VEBW 3.0MHz SWP 140ms

Plot 7.4.180 Radiated emission measurements from 33 to 40 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 20 MHz
DETECTOR: Average
*ATTEN 0OdB M¥R 48.33d8 V
RL B0.0dE V 10d8/ E.E<-3 02GHz a
J—3U]> TIETW
DISFLAY | LIHE
E E=he 3 -_I._',J.

33.000GH=z S5TCF 40.000GH=z

30kHz SWEF 530ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.181 Radiated emission measurements from 33 to 40 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 20 MHz
DETECTOR: Peak
*ATTEN 0OdB MER 57.83d8B WV
BRL E0. OdE V 10dB/ 38.437GHz a
J—3U]> TIETW
5 '#ﬁé?_HIﬂE“; ﬁ—-' RSN PPN P . N T3 R a
=
W
STLRT 33.000GHz STOP 40.000GHz
*REW 1.0MHz VEW 3.0MHz SWP 140ms

Plot 7.4.182 Radiated emission measurements from 33 to 40 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 20 MHz
DETECTOR: Average
*ATTEN 0OdB M¥R 48.83d8 V
BRL E0. OdE V 10d8/ 38 ?:-2 SGHz a
J—3U]> TIETW
DISFLAY | LIHE
p X Sty
P P N it ety ] AN |
=
W
STLRT 33.000GH=z STOF 40.000GHz
*REW 1.0MHz *VBW 30kHz SWP 530ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.183 Radiated emission measurements from 33 to 40 GHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:

CBW

DETECTOR:

OATS
3m
Vertical and Horizontal
20 MHz
Peak
*ATTEN 0OdB MER 57.67d8 V
RL B0.0dE V 10dB/ S8.063GHz
J—3U]> TIETW
T T e A e i R o
o H
=
W
STLRT 33.000GHz STOP 40.000GHz
*REW 1.0MHz VEW 3.0MHz SWP 140ms

Plot 7.4.184 Radiated emission measurements from 33 to 40 GHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:

CBW
DETECTOR:

OATS
3m
Vertical and Horizontal
20 MHz
Average
*ATTEN 0OdB MER 49.674% ¥
RL B0.0dE V 10d8/ 38.028GH=
J—3U]> TIETW
DISFLAY | LIHE
=4 Sty
D F— RS "RV ISP S SEP—— sy P
=
W
STLRT 33.000GH=z STOF 40.000GHz
*REW 1.0MHz *VBW 30kHz SWP 530ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS
Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.185 Radiated emission measurements from 33 to 40 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBW 5 MHz
DETECTOR: Peak
*ATTEN 0OdB MER 57.17d5 ¥

RL B80.0dg WV 10dE/S 33.082GHz

=

=
| L

START 33.000GH=z S5TCF 40.000GH=z
*RBW 1.0MHz *VBW 3.0MHz SWEF 140ms

Plot 7.4.186 Radiated emission measurements from 33 to 40 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
DETECTOR: Average
*ATTEN 0OdB MER 48.67d8 V
BRL E0. OdE V 10d8/ 55?2272:-22 a
J—3U]> TIETW
DISFLAY | LIHE
=
W
STLRT 33.000GH=z STOF 40.000GHz
*REW 1.0MHz *VBW 30kHz SWP 530ms
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Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.187 Radiated emission measurements from 33 to 40 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
DETECTOR: Peak
"R S0.088 v 1043 S8-0408Hy =
=3 1]> TIE

K
W

START 33.000GH= S5TOF 40.000GH=
*RBW 0MHz VEW 3.0MHz SWEF 140ms

Plot 7.4.188 Radiated emission measurements from 33 to 40 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
CcBwW 5 MHz
DETECTOR: Average
*ATTEN 0OdB M¥R 48.83d8 V
RL 80.0dg V 10d8/ 56?59322—22 a
i[O 10) £ TIEW
DISFLAY | LIHE
p X Aa %

S5TCF 40.000GH=z
30kHz SWEF 530ms

Page 159 of 205



Ii|_ |

HERMON LABORATORIES

Report ID: RDWRAD_FCC.18826 21882 _revl.doc

Date of Issue: April 2011

Test specification:

Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section

1314
Test mode: Compliance o
Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C

Air Pressure: 1010 hPa

Relative Humidity: 43%

| Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.189 Radiated emission measurements from 33 to 40 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
DETECTOR: Peak
*ATTEN 0OdB MER 57.50d48 WV
RL B0.0dE V 10dB/ 35.882GH
J—3U]> TIETW
b _Hi—r o R NV PRI P
D o s b
=
W
STLRT 33.000GHz STOF 40.000GHz
*REW 1.0MHz VEW 3.0MHz SWP 140ms

Plot 7.4.190 Radiated emission measurements from 33 to 40 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
cBwW 5 MHz
DETECTOR: Average
*ATTEN 0OdB M¥R 48.83d8 V
RL B0.0dE V 10d8/ 56?64 0GHz a
J—3U]> TIETW
DISFLAY | LIHE
p X Sty

START 33.000GH=z S5TCF 40.000GH=z

*VBW 30kHz SWEF 530ms
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.191 Radiated emission measurements at the second harmonic of low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 20 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 11.44375 GHz
Ref 75 dBuV #Atten 0 dB 54.04 dBpV

Peak
Log

Center 11.47 GHz Span 100 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.192 Radiated emission measurements at the second harmonic of low carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

cBwW 20 MHz

DETECTOR: Average

i Agilent R T
Mkr1 11.49075 GHz

Ref 75 dBuV #Atten 0 dB 44.63 dBRV
Peak
Log
10
dBI

DI

dBuV

V1 52
83 FC

Center 11.47 GHz Span 100 MHz
#Res BW 1 MHz #V/BW 10 kHz Sweep 8.125 ms (401 pts)
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.193 Radiated emission measurements at the second harmonic of low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 5 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 11.46005 GHz
Ref 80 dBpV #Atten 0 dB 58.16 dBpV
Peak
Log
10
dB/
Lapsndiorad bt g At} MM’MM"MM e O PPN PSSR IREN e
o}
74.0
dBpv
M1 52|
53 FC
A AA
Center 11.46 GHz Span 20 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.194 Radiated emission measurements at the second harmonic of low carrier frequency

TEST SITE:
TEST DISTANCE:
CBW

DETECTOR:
#ir Agilent

OATS
3m

5 MHz
Average

R T

Ref 70 dBuV

#Atten 0 dB

Mkr1 11.46040 GHz
45.41 dBpV

Peak
Log

10

dB/

DI

dBuV

V1 52
83 FC

Center 11.46 GHz
#Res BW 1 MHz

#V/BW 30 Hz

Span 20 MHz
Sweep 541.6 ms (401 pts)
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Test specification: Section 15.247(d), RSS-210 section A8.5, Radiated spurious emissions

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(c)/ANSI C63.4, Section
13.1.4

Test mode: Compliance _——

Date & Time: 11/12/2008 7:22:59 PM Verdict: PASS

Temperature: 21°C Air Pressure: 1010 hPa Relative Humidity: 43% | Power Supply: 48 VDC

Remarks: with 28 dBi external dish antenna

Plot 7.4.195 Radiated emission measurements at the second harmonic of mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 5 MHz
DETECTOR: Peak
i Agilent R T
Mkr1 11.55600 GHz
Ref 80 dBpV #Atten 0 dB 54.84 dBpV
Peak
Log
10
dB/
WWW ropore gt oApfonteo i) A o ey
o}
74.0
dBpv
M1 52|
53 FC
A AA
Center 11.56 GHz Span 20 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.196 Radiated emission measurements at the second harmonic of mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
CBW 5 MHz
DETECTOR: Average
i Agilent R T
Mkr1 11.55990 GHz
Ref 70 dBpV #Atten 0 dB 43.38 dBpV
Peak
Log
10
dB/
-
DI
54.0
dBuV
V1 82
S3 FC
A AA
Center 11.56 GHz Span 20 MHz
#Res BW 1 MHz #VBW 30 Hz Sweep 541.6 ms (401 pts)
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Test specification: Section 15.247(e), RSS-210 section A8.2(b), Peak power density
Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2
Test mode: Compliance -
Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC
Remarks:
7.5 Peak spectral power density
75.1 General
This test was performed to measure the peak spectral power density at the transmitter RF antenna connector.
Specification test limits are given in Error! Reference source not found..
Table 7.5.1 Peak spectral power density limits
Assigned frequency range, Measurement bandwidth, Peak spectral power density,
MHz kHz dBm
5725 - 5850 3.0 8.0
7.5.2 Test procedure
7.5.2.1 The EUT was set up as shown in Figure 7.5.1, energized and its proper operation was checked.
7.5.2.2 The EUT was adjusted to produce maximum available to end user RF output power.
7.5.2.3 The frequency span of spectrum analyzer was set to capture the entire 6 dB band of the transmitter, in peak hold
mode with resolution bandwidth set to 1% of span, video bandwidth wider than resolution bandwidth, and
sufficiently long sweep time. The spectrum lines spacing was verified to be wider than 3 kHz. Otherwise the
resolution bandwidth was reduced until individual spectrum lines were resolved and the power of individual
spectrum lines was integrated over 3 kHz band.
7.5.2.4 The peak of emission was zoomed with span set just wide enough to capture the emission peak area with

resolution bandwidth set to 3kHz, video bandwidth wider than resolution bandwidth and sweep time was set equal
to span width divided by resolution bandwidth. Peak spectral power density was measured as provided in Table
7.5.2 and associated plots.

Figure 7.5.1 Peak spectral power density test setup

Spectrum

EUT
analyzer

Attenuator »

h 4
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Test specification: Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode:

Compliance

Date & Time:

10/30/2008 11:19:49 AM

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1008 hPa

Relative Humidity: 45%

| Power Supply: 48 VDC

Remarks:

Table 7.5.2 Peak spectral power density test results

ASSIGNED FREQUENCY:

5725 — 5850 MHz

MODULATION: BPSK / 64QAM
MODULATING SIGNAL: OFDM
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
DETECTOR USED: Peak
RESOLUTION BANDWIDTH: 3 kHz

VIDEO BANDWIDTH: 10 kHz

. " Total peak power L .

Carrier frequency, | Spectrum analyzer External Peak power density, ; Limit, |Margin**, .
MHz reading, dBm attenuation, dB| dB(mW/3 kHz) densnii_'ciﬁ(mWB dBm dB Ve
5 MHz BW, Low channel (5730 MHz)

BPSK, 3.25 -1.3256 included -1.325 1.68 8.00 -6.33 Pass
64QAM, 32.5 0.622 included 0.622 3.62 8.00 -4.38 Pass
5 MHz BW, Mid channel (5780 MHz)

BPSK, 3.25 -0.106 included -0.106 2.89 8.00 -5.11 Pass
64QAM, 32.5 0.172 included 0.172 3.17 8.00 -4.83 Pass
5 MHz BW, High channel (5845 MHz)

BPSK, 3.25 0.573 included 0.573 3.57 8.00 -4.43 Pass
64QAM, 32.5 -0.299 included -0.299 2.70 8.00 -5.30 Pass
20 MHz BW, Low channel (5735 MHz

BPSK, 13 -3.563 included -3.563 -0.56 8.00 -8.56 Pass
64QAM, 130 -4.578 included -4.578 -1.58 8.00 -9.58 Pass
20 MHz BW, Mid channel (5780 MHz)

BPSK, 13 -2.283 included -2.283 0.72 8.00 -7.28 Pass
64QAM, 130 -4.417 included -4.417 -1.42 8.00 -9.42 Pass
20 MHz BW, High channel (5840 MHz)

BPSK, 13 -4.56 included -4.56 -1.56 8.00 -9.56 Pass
64QAM, 130 -4.913 included -4.913 -1.91 8.00 -9.91 Pass

* - The total peak power density summed across 2 antenna outputs in linear terms by adding 3 dB
** - Margin = Peak power density — specification limit.

Reference numbers of test equipment used

[ HL2909 |

HL 3178 |

HL 3181 |

HL 3389 |

Full description is given in Appendix A.
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Test specification: Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode: Compliance -

Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC
Remarks:

Plot 7.5.1 Peak spectral power density at low frequency within 6 dB band

Channel bandwidth 20 MHz

Modulation BPSK

Bit Rate 13 Mbps

i Adllent R T
Mkr1 5.73375 GHz
Ref 20 dBm Atten 5 dB 14.56 dBm
Peak
Log AP e e ""W"*’S}"“\_\Wm R Y e, [ Ty
10 N
dB/
Offst
4
dB
W1 52
S3 F§
AA

Center 5.735 GHz Span 20 MHz
#Res BW 300 kHz VBW 1 MHz #Sweep 20 s (401 pts)

Plot 7.5.2 Peak spectral power density at low frequency zoomed at the peak

Channel bandwidth 20 MHz

Modulation BPSK

Bit Rate 13 Mbps

7 Agilent R T
Mkr1 5.7334750 GHz

Ref 10 dBm Atten 5 dB -3.563 dBm
Peak
Log 1
10
dBi MWMM MW”‘\‘W‘& WWW
Offst
M
dB
W1 52
S3 FS|
Center 5.734 GHz Span 1 MHz
#Res BW 3 kHz VBW 10 kHz #Sweep 333 s (401 pts)
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Test specification:

Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode: Compliance -
Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Plot 7.5.3 Peak spectral power density at low frequency within 6 dB band

Channel bandwidth 20 MHz
Modulation 64QAM
Bit Rate 130 Mbps
i Adllent R T
Mkr1 5.72975 GHz
Ref 20 dBm Atten 5 dB 14.99 dBm
Peak
Log WFA&MNAMMM“MWW
10
dB/
Offst
41
dB
W1 52
53 F5
AA

Center 5.735 GHz
#Res BW 300 kHz

Span 20 MHz
VBW 1 MHz #Sweep 20 s (401 pts)

Plot 7.5.4 Peak spectral power density at low frequency zoomed at the peak

Channel bandwidth 20 MHz

Modulation 64QAM

Bit Rate 130 Mbps

7 Agilent R T
Mkr1 5.7300225 GHz

Ref 10 dBm Atten 5 dB -4.578 dBm
Peak
Log
10
a8l | e P it a WM s,
Offst
Lyl
dB
W1 52
S3 FS|
Center 5.73 GHz Span 1 MHz
#Res BW 3 kHz VBW 10 kHz #Sweep 333 s (401 pts)
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Test specification:

Section 15.247(e), RSS-210 section A8.2(b), Peak power

density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode: Compliance -
Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Channel bandwidth 20 MHz
Modulation BPSK
Bit Rate 13 Mbps
i Adllent R T
Mkr1 5.78125 GHz
Ref 20 dBm Atten 5 dB 14.66 dBm
Peak
Log WMI“WWWMMWM
10 Y
dB/ i
Offst
4
dB
W1 52
S3 FS§
AA
Center 5.78 GHz Span 20 MHz
#Res BW 300 kHz VBW 1 MHz #Sweep 20 s (401 pts)

Channel bandwidth 20 MHz

Modulation BPSK

Bit Rate 13 Mbps

7 Agilent R T
Mkr1 5.7812675 GHz

Ref 10 dBm Atten 5 dB -2.283 dBm
Peak
Log o

10

dB/ WWW\‘\P WWM e i, MM%\A
Offst
L
dB

W1 52

S3 FS|

Center 5.781 GHz Span 1 MHz
#Res BW 3 kHz VBW 10 kHz #Sweep 333 s (401 pts)

Plot 7.5.5 Peak spectral power density at mid frequency within 6 dB band

Plot 7.5.6 Peak spectral power density at mid frequency zoomed at the peak
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Test specification:

Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode:

Compliance

Date & Time:

10/30/2008 11:19:49 AM

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1008 hPa

Relative Humidity: 45%

| Power Supply: 48 VDC

Remarks:

Channel bandwidth
Modulation
Bit Rate

4 Agilent

20 MHz
64QAM

130 Mbps
R T

Ref 20 dBm Atten 5 dB

Mkr1 5.77475 GHz
15.4 dBm

Peak
Log Wwvgmw |

p—

./\rv—*-—\r\/—r-n/wxﬁ e I T T P

10
dB/

N

Offst
1

dB

Center 5.78 GHz
#Res BW 300 kHz

VBW 1 MHz

Span 20 MHz
#Sweep 20 s (401 pts)

Channel bandwidth 20 MHz

Modulation 64QAM

Bit Rate 130 Mbps

i Agllent R T
Mkr1 5.7744050 GHz

Ref 10 dBm Atten 5 dB -4.417 dBm
Peak
Log .
10
dBf o, o o, ey
Offst
"
dB
V1 52
53 FS|

AR
Center 5.775 GHz Span 1 MHz
#Res BW 3 kHz VBW 10 kHz #5weep 333 s (401 pts)

Plot 7.5.7 Peak spectral power density at mid frequency within 6 dB band

Plot 7.5.8 Peak spectral power density at mid frequency zoomed at the peak
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Test specification:

Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode: Compliance -
Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Plot 7.5.9 Peak spectral power density at high frequency within 6 dB band

Channel bandwidth 20 MHz

Modulation BPSK

Bit Rate 13 Mbps

i Adllent R T
Mkr1 5.84120 GHz
Ref 20 dBm Atten 5 dB 12.33 dBm
Peak 1
Log A -
10
w | N\
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Plot 7.5.10 Peak spectral power density at high frequency zoomed at the peak
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Test specification:

Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode:

Compliance

Verdict:

Date & Time:

10/30/2008 11:19:49 AM

PASS

Temperature: 22°C

Air Pressure: 1008 hPa

Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Plot 7.5.11 Peak spectral power density at high frequency within 6 dB band
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Plot 7.5.12 Peak spectral power density at high frequency zoomed at the peak
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Section 15.247(e), RSS-210 section A8.2(b), Peak power

density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode: Compliance -
Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:
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Plot 7.5.13 Peak spectral power density at low frequency within 6 dB band

Plot 7.5.14 Peak spectral power density at low frequency zoomed at the peak
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Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode: Compliance -
Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Plot 7.5.15 Peak spectral power density at low frequency within 6 dB band
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7.5.16 Peak spectral power density at low frequency zoomed at the peak
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Test specification:

Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode: Compliance -
Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Plot 7.5.17 Peak spectral power density at mid frequency within 6 dB band
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Plot 7.5.18 Peak spectral power density at mid frequency zoomed at the peak
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Section 15.247(e), RSS-210 section A8.2(b), Peak power

density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode: Compliance -
Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Channel bandwidth 10 MHz
Modulation 64QAM
Bit Rate 65 Mbps
i Adllent R T
Mkr1 5.777375 GHz
Ref 20 dBm Atten 5 dB 12.25 dBm
Peak 1
Log R e e
10
dB/ \
Offst
4
dB
W1 52
S3 F§
AA
Center 5.78 GHz Span 10 MHz
#Res BW 100 kHz VBW 300 kHz #Sweep 20 s (401 pts)

Channel bandwidth 10 MHz

Modulation 64QAM

Bit Rate 65 Mbps

7 Agilent R T
Cntrl 5.77737503 GHz

Ref 10 dBm Atten 5 dB -1.555 dBm
Peak
Log >

111?31 B T (T PP Mwww CIY M W NPT
Offst

Lyl
dB

Plot 7.5.19 Peak spectral power density at mid frequency within 6 dB band

Plot 7.5.20 Peak spectral power density at mid frequency zoomed at the peak
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Test specification: Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure: FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode: Compliance -

Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC
Remarks:

Plot 7.5.21 Peak spectral power density at high frequency within 6 dB band
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Plot 7.5.22 Peak spectral power density at high frequency zoomed at the peak
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Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode: Compliance -
Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Plot 7.5.23 Peak spectral power density at high frequency within 6 dB band

Channel bandwidth 10 MHz
Modulation 64QAM
Bit Rate 65 Mbps
i Adllent R T
Mkr1 5.842375 GHz
Ref 20 dBm Atten 5 dB 11.25 dBm
Peak N
Log @
10 [
aw | /] M
Offst
4
dB
W1 52
S3 F§
AA
Center 5.845 GHz Span 10 MHz
#Res BW 100 kHz VBW 300 kHz #Sweep 20 s (401 pts)

Plot 7.5.24 Peak spectral power density at high frequency zoomed at the peak
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Test specification:

Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode: Compliance -
Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Plot 7.5.25 Peak spectral power density at low frequency within 6 dB band
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Plot 7.5.26 Peak spectral power density at low frequency zoomed at the peak
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Test specification:

Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode: Compliance -
Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Plot 7.5.27 Peak spectral power density at low frequency within 6 dB band
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Plot 7.5.28 Peak spectral power density at low frequency zoomed at the peak
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Test specification:

Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode:

Compliance

Date & Time:

10/30/2008 11:19:49 AM

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1008 hPa

Relative Humidity: 45%

| Power Supply: 48 VDC

Remarks:

Plot 7.5.29 Peak spectral power density at mid frequency within 6 dB band
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Plot 7.5.30 Peak spectral power density at mid frequency zoomed at the peak
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Test specification:

Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode: Compliance -
Date & Time: 10/30/2008 11:19:49 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1008 hPa Relative Humidity: 45% | Power Supply: 48 VDC

Remarks:

Plot 7.5.31 Peak spectral power density at mid frequency within 6 dB band
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Plot 7.5.32 Peak spectral power density at mid frequency zoomed at the peak
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Test specification:

Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode:

Compliance

Date & Time:

10/30/2008 11:19:49 AM

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1008 hPa

Relative Humidity: 45%

| Power Supply: 48 VDC

Remarks:

Plot 7.5.33 Peak spectral power density at high frequency within 6 dB band
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Plot 7.5.34 Peak spectral power density at high frequency zoomed at the peak
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Test specification:

Section 15.247(e), RSS-210 section A8.2(b), Peak power density

Test procedure:

FCC New Guidance on Measurements for DTS in section 15.247(d), Option 2

Test mode:

Compliance

Date & Time:

10/30/2008 11:19:49 AM

Verdict

PASS

Temperature: 22°C

Air Pressure: 1008 hPa

Relative Humidity: 45%

| Power Supply: 48 VDC

Remarks:

Plot 7.5.35 Peak spectral power density at high frequency within 6 dB band
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Plot 7.5.36 Peak spectral power density at high frequency zoomed at the peak
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Test specification:

Section 15.207(a), RSS-Gen section 7.2.4, Conducted emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode: Compliance -
Date & Time: 11/14/2008 10:20:33 AM Verdict: PASS
Temperature: 21°C Air Pressure: 1013 hPa Relative Humidity: 48% | Power Supply: 48 VDC
Remarks:

7.6 Conducted emissions

7.6.1 General

This test was performed to measure common mode conducted emissions at the power port. Specification test limits
are given in Table 7.6.1.

Table 7.6.1 Limits for conducted emissions

Frequency, Class B limit, dB(uV)

MHz QP AVRG
0.15-0.5 66 - 56* 56 - 46*
0.5-5.0 56 46
5.0 - 30 60 50

* The limit decreases linearly with the logarithm of frequency.

7.6.2  Test procedure

7.6.2.1 The EUT was set up as shown in Figure 7.6.1, energized and the performance check was conducted.

7.6.2.2 The measurements were performed at power terminals with the LISN, connected to a spectrum analyzer in the
frequency range referred to in Table 7.6.2. Unused coaxial connector of the LISN was terminated with 50 Ohm.
Quasi-peak and average detectors were used throughout the testing.

7.6.2.3 The position of the device cables was varied to determine maximum emission level.

7.6.2.4 The worst test results (the lowest margins) were recorded in Table 7.6.2 and shown in the associated plots.

Figure 7.6.1 Setup for conducted emission measurements, table-top equipment
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Test specification:

Section 15.207(a), RSS-Gen section 7.2.4, Conducted emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode: Compliance -
Date & Time: 11/14/2008 10:20:33 AM Verdict: PASS
Temperature: 21°C Air Pressure: 1013 hPa Relative Humidity: 48% | Power Supply: 48 VDC
Remarks:
Table 7.6.2 Conducted emission test results
LINE: AC mains
EUT OPERATING MODE: Transmit
EUT SET UP: TABLE-TOP
TEST SITE: SHIELDED ROOM

DETECTORS USED:
FREQUENCY RANGE:

PEAK / QUASI-PEAK / AVERAGE
150 kHz - 30 MHz

RESOLUTION BANDWIDTH: 9 kHz
Sl Quasi-peak Average
Frequency, | omission, | Measured 1 ;i | \iargin, | Me3SUred | it | Margin, | Lineid | Verdict
MHz dB(uv) emission, dB(uV) dB* emission, dB(uV) dB*
. dB(uV) - dB(uv) -
0.155246 54.40 48.68 65.74 -17.06 41.51 55.74 -14.23
0.226417 44.68 43.61 62.64 -19.03 39.32 52.64 -13.32
1.508967 43.22 42.64 56.00 -13.36 41.46 46.00 -4.54 L1 Pass
2.263405 43.62 43.11 56.00 -12.89 41.56 46.00 -4.44
3.018541 43.39 42.77 56.00 -13.23 37.34 46.00 -8.66
3.621406 43.75 43.11 56.00 -12.89 40.78 46.00 -5.22
0.152216 53.71 50.08 65.89 -15.81 45.98 55.89 -9.91
0.452098 44.02 43.20 56.90 -13.70 42.53 46.90 -4.37
0.978975 43.45 42.68 56.00 -13.32 41.34 46.00 -4.66 L2 Pass
1.205022 43.15 42.53 56.00 -13.47 41.93 46.00 -4.07
2.561571 44.23 43.50 56.00 -12.50 42.39 46.00 -3.61
2.786787 43.75 43.21 56.00 -12.79 40.71 46.00 -5.29
*- Margin = Measured emission - specification limit.
Reference numbers of test equipment used
[ HLO163 | HLO787 | HL1430 | HL1500 | HL2888 |

Full description is given in Appendix A.
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Test specification:

Section 15.207(a), RSS-Gen section 7.2.4, Conducted emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode: Compliance -
Date & Time: 11/14/2008 10:20:33 AM Verdict: PASS
Temperature: 21°C Air Pressure: 1013 hPa Relative Humidity: 48% | Power Supply: 48 VDC
Remarks:
Plot 7.6.1 Conducted emission measurements
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Plot 7.6.2 Conducted emission measurements
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Test specification: Section 15.203, RSS-Gen section 7.1.2, Antenna requirement

Test procedure: Visual inspection

Test mode: Compliance —

Date & Time: 11/14/2008 11:16:25 AM Verdict: PASS
Temperature: 21°C Air Pressure: 1013 hPa Relative Humidity: 48% | Power Supply: 48 VDC
Remarks:

7.7 Antennarequirements

The EUT was verified for compliance with antenna requirements. A transmitter shall be designed to ensure that no
antenna other than that furnished by the responsible party will be used with the device. It may be either
permanently attached or employs a unique antenna connector for every antenna proposed for use with the EUT.
This requirement does not apply to professionally installed transmitters.

The rationale for compliance with the above requirements was either visual inspection results or supplier
declaration. The summary of results is provided in Table 7.7.1.

Table 7.7.1 Antennarequirements

Requirement Rationale Verdict
The transmitter requires professional installation Supplier declaration Comply

Photograph 7.7.1 Antenna assembly, external

f ,‘\"‘ -
i'_t‘;d
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Test specification: Section 15.203, RSS-Gen section 7.1.2, Antenna requirement

Test procedure: Visual inspection

Test mode: Compliance —

Date & Time: 11/14/2008 11:16:25 AM Verdict: PASS
Temperature: 21°C Air Pressure: 1013 hPa Relative Humidity: 48% | Power Supply: 48 VDC
Remarks:

Photograph 7.7.2 Antenna assembly, integrated
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used for tests

Date of Issue: April 2011

HL Description Manufacturer Model Ser. No. Last Cal. Due Cal.
No
0163 | LISN FCC/VDE/50 Ohm/50 uH + 5 Ohm, Electro-Metrics | ANS 25/2 | 1314 20-Nov-07 | 20-Nov-08
MIL-STD-461E, CISPR 16-1
0446 | Antenna, Loop, Active, 10 kHz - 30 MHz EMCO 6502 2857 29-Jun-08 | 29-Jun-09
0521 | EMI Receiver (Spectrum Analyzer) with Hewlett 8546A 3617A 29-Aug-08 | 29-Aug-09
REF filter section 9 kHz-6.5 GHz Packard Co 00319,
3448A002
53
0554 | Amplifier, 2-18 GHz RF Miteq AFD4 104300 28-Feb-08 | 28-Feb-09
0768 | Antenna Standard Gain Horn,18-26.5 Quinstar QWH- 110 08-Dec-06 | 08-Dec-08
GHz, WR-42, 25 dB gain Technology 4200-BA
0769 | Antenna Standard Gain Horn, 26.5-40 Quinstar QWH- 112 08-Dec-06 | 08-Dec-08
GHz, WR28, 25 dB gain Technology 2800-BA
0784 | Antenna X-WING BILOG, 20 MHz - 2 Schaffner- CBL6140 1120 10-Jan-08 | 10-Jan-09
GHz Chase EMC A
0787 | Transient Limiter 9 kHz-200 MHz Hewlett 11947A 3107A018 | 16-Oct-08 | 16-Oct-09
Packard Co 77
1003 | Cable Coaxial, M17/164, 10 m Hermon C17164- 161 04-Sep-08 | 04-Sep-09
Laboratories 10
1424 | Spectrum Analyzer, 30 Hz- 40 GHz Agilent 8564EC 3946A002 30-Dec-07 | 30-Dec-08
Technologies 19
1430 | EMI Receiver, 9 kHz - 2.9 GHz, System: Agilent 8542E 3807A002 | 31-Aug-08 | 31-Aug-09
HL1431, HL1432 Technologies 62,3705A0
0217
1500 | Cable RF, 15 m, N/N-type Suhner RG 214/U | 1500 08-Sep-08 | 08-Sep-09
Switzerland
1906 | Power Divider, 0.5-18.0 GHz, 80 W Omni Spectra 2090- 1906 1-Dec-07 1-Dec-09
6204-0
1984 | Antenna, Double-Ridged Waveguide EMC Test 3115 9911-5964 | 03-Mar-08 | 03-Mar-09
Horn, 1-18 GHz, 300 W Systems
2254 | Cable 40 GHz, 0.8 m, blue Rhophase KPS- W4907 10-Jun-08 | 10-Jun-09
Microwave 1503A-
Limited 800-KPS
2260 | Amplifier Low Noise 14-33 GHz Sophia LNA28-B 0233 30-Dec-07 | 30-Dec-08
Wireless
2261 | Amplifier Low Noise 33-40 GHz Sophia LNA38-B 0234 06-Nov-08 | 06-Nov-09
Wireless
2888 | LISN Two-line V-Network 50 Ohm /50 uH | Rolf Heine NNB- 02/10018 09-Jul-08 09-Jul-09
+ 5 Ohm, 16A, MIL STD 461E, CISPR16- 2/16Z
1
2909 | Spectrum analyzer, ESA-E, 100 Hz to Agilent E4407B MY414447 | 07-May-07 | 07-May-09
26.5 GHz Technologies 62
2910 | Cable 18 GHz, 3 m, SMA-SMA Gore NA 989370 30-Dec-07 | 30-Dec-08
2911 | Cable 18 GHz, 1.5 m, SMA-SMA Gore NA 89386 05-Oct-08 | 05-Oct-09
3123 | Microwave Cable Assembly, 18 GHz, 6.4 | Huber-Suhner 198-9155- | 3123 13-Dec-07 | 13-Dec-08
m, SMA - SMA 00
3175 | Attenuator, N-type, 10 dB, DC to 18 GHz, | Mini-Circuits BW- 0708 07-May-08 | 07-May-09
5W N10W5+
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HL Description Manufacturer Model Ser. No. Last Cal. Due Cal.
No

3178 | Attenuator, N-type, 20 dB, DC to 18 GHz, | Mini-Circuits BW- 0651 30-Dec-07 | 30-Dec-08
5W N20W5+

3179 | Attenuator, N-type, 20 dB, DC to 18 GHz, | Mini-Circuits BW- 0651 07-May-08 | 07-May-09
5W N20W5+

3180 | Attenuator, N-type, 20 dB, DC to 18 GHz, | Mini-Circuits BW- 0651 07-May-08 | 07-May-09
5W N20W5+

3181 | Attenuator, N-type, 20 dB, DC to 18 GHz, | Mini-Circuits BW- 0651 07-May-08 | 07-May-09
5W N20W5+

3206 | Cable 40GHz, 0.6 m Gore GOR245 05118336 10-Jun-08 | 10-Jun-09

3301 | Power Meter, P-series, 50 MHz to 40 GHz | Agilent N1911A MY451010 | 27-Jul-07 27-Jul-09

Technologies 57

3302 | Power sensor, P-Series, 50 MHz to 40 Agilent N1922A MY452405 | 25-Jul-07 25-Jul-09
GHz, -35/30 to 20 dBm Technologies 86

3386 | Microwave Cable Assembly, 26.5 GHz, Suhner 104EA 3386 12-Feb-08 | 12-Feb-09
1.0 m, N type/N type Sucoflex

3389 | Microwave Cable Assembly, 26.5 GHz, Suhner 104EA 3389 12-Feb-08 | 12-Feb-09
1.0 m, N type/N type Sucoflex

3455 | Medium Power Fixed Coaxial Attenuator Aeroflex / 75A-20-12 | 1182 17-Mar-08 | 17-Mar-09
DC to 40 GHz, 20 dB, 5 W Weinschel

3472 | Cable, Coax, Microwave, DC-18 GHz, Gore 65474 1003478 12-May-08 | 12-May-09
SMA-SMA, 1.0 m

3473 | Cable, Coax, Microwave, DC-18 GHz, Gore 65474 1003478 12-May-08 | 12-May-09
SMA-SMA, 0.6 m

3474 | Cable, Coax, Microwave, DC-18 GHz, Gore 65475 1640102 12-May-08 | 12-May-09

SMA-SMA, 0.6 m
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9 APPENDIX B Measurement uncertainties

Expanded uncertainty at 95% confidence in Hermon Labs EMC measurements

Test description Expanded uncertainty
Conducted carrier power at RF antenna connector Below 12.4 GHz: £ 1.7 dB
12.4 GHz to 40 GHz: + 2.3 dB
Conducted emissions at RF antenna connector 9 kHz to 2.9 GHz: + 2.6 dB

2.9 GHz to 6.46 GHz: £ 3.5 dB

6.46 GHz to 13.2 GHz: +4.3dB
13.2 GHz t0 22.0 GHz: £ 5.0 dB
22.0 GHz t0 26.8 GHz: + 5.5dB
26.8 GHz to 40.0 GHz: + 4.8 dB

Occupied bandwidth +8.0%
Duty cycle, timing (Tx ON / OFF) and average factor measurements | +1.0 %
Conducted emissions with LISN 9 kHz to 150 kHz: + 3.9 dB

150 kHz to 30 MHz: + 3.8 dB

Radiated emissions at 3 m measuring distance
Horizontal polarization Biconilog antenna: £ 5.3 dB

Biconical antenna: £ 5.0 dB

Log periodic antenna: £ 5.3 dB

Double ridged horn antenna: + 5.3 dB

Vertical polarization Biconilog antenna: + 6.0 dB

Biconical antenna: £ 5.7 dB

Log periodic antenna: £ 6.0 dB

Double ridged horn antenna: + 6.0 dB

Hermon Laboratories is accredited by A2LA for calibration according to present requirements of ISO/IEC 17025 and NCSL

Z540-1. The accreditation is granted to perform calibration of parameters that are listed in the Scope of Hermon Laboratories

Accreditation.

Hermon Laboratories calibrates its reference and transfer standards by calibration laboratories accredited to ISO/IEC 17025

by a mutually recognized Accreditation Body or by a recognized national metrology institute. All reference and transfer

standards used in the calibration system are traceable to national or international standards.

In-house calibration of all test and measurement equipment is performed on a regular basis according to Hermon

Laboratories calibration procedures, manufacturer calibration/verification procedures or procedures defined in the relevant

standards. The Hermon Laboratories test and measurement equipment is calibrated within the tolerances specified by the

manufacturers and/or by the relevant standards.
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10 APPENDIX C Test laboratory description

Tests were performed at Hermon Laboratories Ltd., which is a fully independent, private, EMC, safety, environmental and
telecommunication testing facility.

Hermon Laboratories is listed by the Federal Communications Commission (USA) for all parts of Code of Federal
Regulations 47 (CFR 47), Registration Numbers 90624 for OATS and 90623 for the anechoic chamber; by Industry Canada
for electromagnetic emissions (file numbers IC 2186A-1 for OATS, IC 2186A-2 for anechoic chamber, IC 2186A-3 for full-
anechoic chamber for RE measurements above 1 GHz), certified by VCCI, Japan (the registration numbers are R-808 for
OATS, R-1082 for anechoic chamber, G-27 for full-anechoic chamber for RE measurements above 1 GHz, C-845 for
conducted emissions site, T-1606 for conducted emissions at telecommunication ports), has a status of a Telefication -
Listed Testing Laboratory, Certificate No. L138/00. The laboratory is accredited by American Association for Laboratory
Accreditation (USA) according to ISO/IEC 17025 for electromagnetic compatibility, product safety, telecommunications
testing and environmental simulation (for exact scope please refer to Certificate No. 839.01). The FCC Designation Number
is US1003.

Address: P.O. Box 23, Binyamina 30500, Israel.
Telephone: +972 4628 8001

Fax: +972 4628 8277

e-mail: mail@hermonlabs.com

website: www.hermonlabs.com

Person for contact: Mr. Alex Usoskin, CEO.

11 APPENDIX D Specification references

FCC 47CFR part 15: 2009 Radio Frequency Devices.

FR Vol.62 Federal Register, Volume 62, May 13, 1997

FCC New Guidance:2004 FCC New Guidance on Measurements for DTS

ANSI C63.2: 1996 American National Standard for Instrumentation-Electromagnetic Noise and Field
Strength, 10 kHz to 40 GHz-Specifications.

ANS| C63.4: 2003 American National Standard for Methods of Measurement of Radio-Noise Emissions
from Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz.

RSS-210 Issue 8: 2010 Low Power Licence- Exempt Radiocommunication Devices

RSS-Gen Issue 3: 2010 General Requirements and Information for the certification of Radiocommunication
Equipment
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12 APPENDIX E Test equipment correction factors

Correction factor
Line impedance stabilization network
Model ANS-25/2, Electro-Metrics, HL 0163

Frequency, kHz Correction factor, dB
10 4.9
15 2.86
20 1.83
25 1.25
30 0.91
35 0.69
40 0.53
50 0.35
60 0.25
70 0.18
80 0.14
90 0.11
100 0.09
125 0.06
150 0.04

Date of Issue: April 2011

The correction factor in dB is to be added to meter readings of an interference analyzer or a spectrum analyzer.
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Correction factor
Line impedance stabilization network
Model NNB-2/16Z, Rolf Heine, HL 2888

F " Insertion loss,dB Measurement
requency, knz 1 N Uncertainty, dB
10 048 0.79
20 0.52 0.63
30 0.31 0.35
40 0.20 0.22
50 0.16 0.17
100 0.10 0.08
300 0.08 0.06
500 0.10 0.06
600 0.09 0.07
800 0.10 0.07
1000 0.10 0.08
2000 0.12 0.1 0.6
3000 0.16 0.14
4000 0.17 0.18
6000 0.26 0.23
10000 0.49 0.41
14000 0.66 0.54
16000 0.79 0.69
18000 0.86 0.76
20000 0.96 0.85
25000 1.22 1.08
28000 1.35 1.21
30000 143 1.29
Insertion loss, dB
2.00
1.80
1.60
1404
1.20 4
1.00 4
0.80 + N
060 “ 7y
0.40
0.20 S r
0.00 . =t —
1 10 100 1000 10000 100000

- - - - Frequency, kHz
e==| 1 LISN insertion loss ====L12 LISN insertion loss ‘
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Antenna Factor
Active Loop Antenna

Date of Issue: April 2011

EMC Test Systems, model 6502, S/N 2857, HL 0446

Frequency, Magnetic Antenna Factor, Electric Antenna Factor,
MHz dB(S/m) dB(1/m)
0.009 -32.8 18.7
0.010 -33.8 17.7
0.020 -38.3 13.2
0.050 -41.1 104
0.075 -41.3 10.2
0.100 -41.6 99
0.150 -41.7 9.8
0.250 -41.6 9.9
0.500 -41.8 9.7
0.750 -41.9 9.6
1.000 -41.4 10.1
2.000 -41.5 10.0
3.000 -41.4 10.1
4.000 -41.4 10.1
5.000 -41.5 10.0

10.000 -41.9 9.6
15.000 -41.9 9.6
20.000 -42.2 9.3
25.000 -42.8 8.7
30.000 -44.0 7.5

Antenna factor in dB(S/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uA/m).
Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).

Antenna factor

Standard gain horn antenna

Quinstar Technology

Model QWH, Ser.No.112, HL 0768, 0769

Frequency min, Frequency max, Antenna factor,
GHz GHz dB(1/m)
18.000 26.500 32.01
26.500 40.000 35.48
40.000 60.000 39.03
60.000 90.000 42.55
90.000 140.000 46.23
140.000 220.000 50.11

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(V) to convert it into field intensity in dB(uV/m).
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Antenna factor
Biconilog antenna EMCO, model 3141, serial number 1011, HL 0604
Frequency, Antenna factor, Frequency, Antenna factor, Frequency, Antenna factor,
MHz dB(1/m) MHz dB(1/m) MHz dB(1/m)
26 7.8 560 19.8 1300 27.0
28 7.8 580 20.6 1320 27.8
30 7.8 600 21.3 1340 28.3
40 7.2 620 215 1360 28.2
60 71 640 21.2 1380 27.9
70 8.5 660 214 1400 27.9
80 9.4 680 21.9 1420 27.9
90 9.8 700 222 1440 27.8
100 9.7 720 222 1460 27.8
110 9.3 740 221 1480 28.0
120 8.8 760 22.3 1500 28.5
130 8.7 780 22.6 1520 28.9
140 9.2 800 22.7 1540 29.6
150 9.8 820 22.9 1560 29.8
160 10.2 840 231 1580 29.6
170 10.4 860 234 1600 29.5
180 10.4 880 23.8 1620 29.3
190 10.3 900 241 1640 29.2
200 10.6 920 241 1660 294
220 11.6 940 24.0 1680 29.6
240 12.4 960 241 1700 29.8
260 12.8 980 245 1720 30.3
280 13.7 1000 24.9 1740 30.8
300 14.7 1020 25.0 1760 31.1
320 15.2 1040 25.2 1780 31.0
340 15.4 1060 254 1800 30.9
360 16.1 1080 25.6 1820 30.7
380 16.4 1100 25.7 1840 30.6
400 16.6 1120 26.0 1860 30.6
420 16.7 1140 26.4 1880 30.6
440 17.0 1160 27.0 1900 30.6
460 17.7 1180 27.0 1920 30.7
480 18.1 1200 26.7 1940 30.9
500 18.5 1220 26.5 1960 31.2
520 19.1 1240 26.5 1980 31.6
1260 26.5
540 19.5 1280 266 2000 32.0

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Antenna factor
Double-ridged wave guide horn antenna
Model 3115, S/N 9911-5964, HL 1984

Frequency, Antenna factor,
MHz dB(1/m)
1000.0 24.7
1500.0 25.7
2000.0 27.6
2500.0 28.9
3000.0 31.2
3500.0 32.0
4000.0 32.5
4500.0 32.7
5000.0 33.6
5500.0 35.1
6000.0 35.4
6500.0 34.9
7000.0 36.1
7500.0 37.8
8000.0 38.0
8500.0 38.1
9000.0 39.1
9500.0 38.3
10000.0 38.6
10500.0 38.2
11000.0 38.7
11500.0 39.5
12000.0 40.0
12500.0 40.4
13000.0 40.5
13500.0 41.1
14000.0 41.6
14500.0 41.7
15000.0 38.7
15500.0 38.2
16000.0 38.8
16500.0 40.5
17000.0 42.5
17500.0 45.9
18000.0 49.4

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(1V) to convert it into field intensity in dB(uV/m).
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Cable loss
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Cable coaxial, M17/164, model: C17164-10, s/n 161, HL 1003

No Frequency, Cable loss, Tolerance, Measurement uncertainty,
: MHz dB dB dB

1 30 0.41

2 50 0.52

3 100 0.75

4 300 1.45

5 500 2.01

6 800 2.71

7 1000 3.14

8 1200 3.56

5 1400 3.93 <125 +0.12
10 1600 4.31

11 1800 4.63

12 2000 4.97

13 2200 5.32

14 2400 5.65

15 2600 6.01

16 2800 6.42

17 3000 6.76

18 3300 712 $0.12
19 3600 7.53

20 3900 7.95

21 4200 8.32

22 4500 8.72 <125

23 4800 9.14

24 5100 9.59

25 5400 10.00 0.17
26 5700 10.49

27 6000 11.07

28 6500 11.80

Page 198 of 205



Report ID: RDWRAD_FCC.18826 21882 _revl.doc
Date of Issue: April 2011

HERMON LABORATORIES

Cable loss
Cable 40 GHz, 0.8 m, blue, model: KPS-1503A-800-KPS, S/N W4907, HL 2254

Frequency, |Cableloss,| Frequency, | Cableloss, Frequency, Cable loss,
GHz dB GHz dB GHz dB
0.03 0.04 5.10 0.80 15.00 1.49
0.05 0.07 5.30 0.83 15.50 1.49
0.10 0.09 5.50 0.83 16.00 1.46
0.20 0.15 5.70 0.84 16.50 1.47
0.30 0.19 5.90 0.87 17.00 1.50
0.40 0.25 6.10 0.86 17.50 1.57
0.50 0.29 6.30 0.89 18.00 1.63
0.60 0.33 6.50 0.90 18.50 1.57
0.70 0.37 6.70 0.89 19.00 1.63
0.80 0.41 6.90 0.93 19.50 1.65
0.90 0.44 7.10 0.92 20.00 1.64
1.00 0.45 7.30 0.95 20.50 1.75
1.10 0.48 7.50 0.96 21.00 1.72
1.20 0.51 7.70 0.97 21.50 1.78
1.30 0.53 7.90 1.01 22.00 1.76
1.40 0.54 8.10 1.00 22.50 1.72
1.50 0.57 8.30 1.05 23.00 1.83
1.60 0.59 8.50 1.04 23.50 1.80
1.70 0.04 8.70 1.07 24.00 1.90
1.80 0.07 8.90 1.11 24.50 1.81
1.90 0.09 9.10 1.09 25.00 1.98
2.00 0.15 9.30 1.14 25.50 1.91
2.10 0.19 9.50 1.12 26.00 2.02
2.20 0.25 9.70 1.15 26.50 1.92
2.30 0.29 9.90 1.16 27.00 1.97
240 0.33 10.10 1.16 28.00 2.02
2.50 0.37 10.30 1.19 29.00 1.95
2.60 0.41 10.50 1.14 30.00 1.94
2.70 0.44 10.70 1.19 31.00 2.1
2.80 0.45 10.90 1.17 32.00 2.17
2.90 0.48 11.10 1.13 33.00 227
3.10 0.61 11.30 1.20 34.00 2.27
3.30 0.64 11.50 1.13 35.00 2.29
3.50 0.65 11.70 1.20 36.00 2.35
3.70 0.68 11.90 1.18 37.00 2.37
3.90 0.69 12.10 1.14 38.00 2.40
4.10 0.71 12.40 1.19 39.00 2.57
4.30 0.73 13.00 1.34 40.00 2.36
4.50 0.75 13.50 1.33
4.70 0.77 14.00 1.48
4.90 0.79 14.50 1.45
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Cable loss
Cable coaxial, Gore, 18 GHz, 3m, SMA-SMA, S/N 989370
HL 2910
Frequency, Cable loss, Frequency, Cable loss, Frequency, | Cable loss,

MHz dB MHz dB MHz dB

10 0.07 5750 2.97 12000 5.05
30 0.19 6000 2.91 12250 4.44
100 0.36 6250 3.23 12500 4.82
250 0.53 6500 3.42 12750 5.22
500 0.77 6750 3.17 13000 5.02
750 0.94 7000 3.56 13250 5.00
1000 1.10 7250 3.77 13500 5.09
1250 1.19 7500 3.48 13750 4.70
1500 1.35 7750 3.81 14000 5.03
1750 1.51 8000 3.82 14250 5.17
2000 1.57 8250 3.62 14500 4.92
2250 1.69 8500 3.95 14750 4.91
2500 1.76 8750 4.00 15000 5.03
2750 1.83 9000 3.80 15250 4.93
3000 2.02 9250 4.09 15500 5.28
3250 2.17 9500 4.12 15750 5.60
3500 2.13 9750 4.11 16000 5.16
3750 2.23 10000 4.36 16250 5.45
4000 240 10250 4.75 16500 5.78
4250 2.31 10500 4.61 16750 5.47
4500 2.52 10750 4.26 17000 5.21
4750 2.77 11000 4.62 17250 5.53
5000 2.82 11250 4.55 17500 5.53
5250 2.77 11500 4.59 17750 5.71
5500 3.04 11750 5.20 18000 5.77
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Cable loss
Cable coaxial, Gore, 18 GHz, 1.5 m, SMA-SMA, S/N 89386
HL 2911
Frequency, Cable loss, Frequency, Cable loss, Frequency, | Cable loss,

MHz dB MHz dB MHz dB

10 0.06 5750 1.32 12000 2.04
30 0.09 6000 1.34 12250 2.04
100 0.16 6250 1.41 12500 2.07
250 0.27 6500 1.43 12750 1.96
500 0.38 6750 1.46 13000 1.97
750 0.49 7000 1.49 13250 2.01
1000 0.55 7250 1.52 13500 2.04
1250 0.62 7500 1.56 13750 212
1500 0.68 7750 1.66 14000 2.16
1750 0.74 8000 1.69 14250 2.16
2000 0.78 8250 1.78 14500 2.28
2250 0.83 8500 1.73 14750 2.26
2500 0.88 8750 1.71 15000 2.22
2750 0.97 9000 1.72 15250 2.34
3000 1.00 9250 1.74 15500 241
3250 1.03 9500 1.76 15750 2.45
3500 1.05 9750 1.80 16000 2.57
3750 1.09 10000 1.89 16250 2.54
4000 1.14 10250 1.94 16500 2.55
4250 1.17 10500 1.99 16750 2.52
4500 1.21 10750 1.92 17000 2.42
4750 1.22 11000 1.96 17250 249
5000 1.24 11250 1.97 17500 2.62
5250 1.28 11500 2.02 17750 2.70
5500 1.30 11750 2.07 18000 2.76
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Cable loss
Microwave Cable Assembly, 18 GHz, 6.4 m, SMA — SMA, Huber-Suhner, model 198-9155-00
HL 3123
Frequency,| Cable |Frequency,| Cable |Frequency,| Cable |Frequency,| Cable [Frequency, Cable

MHz loss, dB MHz loss, dB MHz loss, dB MHz loss, dB MHz loss, dB

10 0.11 3600 1.97 7400 3.12 11200 3.90 15100 4.74

30 0.17 3700 1.97 7500 3.13 11300 3.93 15200 4.70

50 0.25 3800 2.03 7600 3.16 11400 3.88 15300 4.73
100 0.32 3900 2.04 7700 3.18 11500 3.87 15400 4.78
200 0.46 4000 2.10 7800 3.20 11600 3.90 15500 4.75
300 0.58 4100 1.97 7900 3.23 11700 3.86 15600 4.76
400 0.65 4200 1.97 8000 3.25 11800 3.88 15700 4.75
500 0.74 4300 2.03 8100 3.26 11900 3.86 15800 4.78
600 0.82 4400 2.04 8200 3.28 12000 3.89 15900 4.79
700 0.89 4500 2.10 8300 3.31 12100 3.94 16000 4.73
800 0.95 4600 1.97 8400 3.31 12200 3.92 16100 4.78
900 1.01 4700 1.97 8500 3.32 12300 3.96 16200 4.84
1000 1.07 4800 2.03 8600 3.34 12400 4.01 16300 4.90
1100 1.11 4900 2.04 8700 3.35 12500 4.07 16400 4.87
1200 1.17 5000 2.10 8800 3.37 12600 4.08 16500 4.90
1300 1.22 5100 2.53 8900 3.39 12700 417 16600 4.98
1400 1.27 5200 2.55 9000 3.42 12800 4.26 16700 5.05
1500 1.29 5300 2.60 9100 3.43 12900 4.16 16800 5.04
1600 1.35 5400 2.61 9200 3.51 13000 4.21 16900 5.02
1700 1.40 5500 2.64 9300 3.52 13100 4.24 17000 5.09
1800 1.44 5600 2.70 9400 3.54 13200 4.27 17100 5.07
1900 1.51 5700 2.67 9500 3.63 13300 4.31 17200 5.10
2000 1.49 5800 2.71 9600 3.61 13400 4.33 17300 5.13
2100 1.55 5900 2.74 9700 3.71 13500 4.25 17400 5.23
2200 1.58 6000 2.80 9800 3.66 13600 4.27 17500 5.21
2300 1.62 6100 2.79 9900 3.77 13700 4.33 17600 5.22
2400 1.72 6200 2.81 10000 3.75 13800 4.33 17700 5.36
2500 1.76 6300 2.83 10100 3.77 13900 4.31 17800 5.35
2600 1.78 6400 2.86 10200 3.80 14000 4.30 17900 5.45
2700 1.80 6500 2.88 10300 3.79 14100 4.30 18000 5.43
2800 1.86 6600 2.90 10400 3.87 14200 4.31
2900 1.90 6700 2.92 10500 3.83 14300 4.37
3000 1.90 6800 2.98 10600 3.88 14400 4.35
3100 1.97 6900 2.98 10700 3.86 14600 4.53
3200 1.97 7000 3.00 10800 3.87 14700 4.50
3300 2.03 7100 3.02 10900 3.90 14800 4.62
3400 2.04 7200 3.04 11000 3.84 14900 4.65
3500 2.10 7300 3.06 11100 3.88 15000 4.79
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13 APPENDIX F

A

AC
A/m
AM
AVRG
BB
cm

dB
dBm
dB(uV)
dB(uV/m)
dB(uA)
dBQ
DC
EIRP
ERP
EUT

F

GHz
GND
H

HL

Hz

k

kHz
LO

m
MHz
min
mm
ms

us

Report ID: RDWRAD_FCC.18826 21882 _revl.doc

Abbreviations and acronyms

ampere
alternating current

ampere per meter

amplitude modulation

average (detector)

broad band

centimeter

decibel

decibel referred to one milliwatt
decibel referred to one microvolt
decibel referred to one microvolt per meter
decibel referred to one microampere
decibel referred to one Ohm
direct current

equivalent isotropically radiated power
effective radiated power
equipment under test

frequency

gigahertz

ground

height

Hermon laboratories

hertz

kilo

kilohertz

local oscillator

meter

megahertz

minute

millimeter

millisecond

microsecond

not applicable

narrow band

not tested

open area test site

Ohm

quasi-peak

printed circuit board

pulse modulation

power supply

radiated emission

radio frequency

root mean square

receive

second

temperature

transmit

volt

volt-ampere

END OF TEST REPORT
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APPENDIX G RADWIN 1000/2000 Antenna List and Power Settings

RADWIN

RADWIN 1000/2000 Antenna List and Power Settings

FCCID: Q3KRW2058, IC: 5100A-RW2054

The following table contains the antennas that are provided with the RADWIN 1000/2000
models operating in the 5725 — 5850 MHz band according to FCC Part 15 Subpart C Section 247
and IC Radio Standard Specification RSS-210. The output power ascribed to each antenna
assembly gain is the maximum transmission power allowed to keep compliance with the

standards mentioned.

Antenna Assembly Channel Output
Antenna Frequency K Channel Frequency A
Part Number Type Gain at 5725 - 5850 Bandwidth Power
[GHz] : [MHz]
MHz [dBi] [MHz] [dBm]
5730, 5780, 5845 S 29
5730, 5780, 5845 10 28
RW-9721-5158 Dish - Dual Pole 4.9-6.06 28*
5735, 5780, 5840 20 29
5745, 5780, 5830 40 28
5730, 5780, 5845 5 29
5730, 5780, 5845 10 28
RW-9611-4958INT| FP Dual Pole Integrated 49-6.0 24
5735, 5780, 5840 20 29
5745, 5780, 5830 40 28
5730, 5780, 5845 5 29
5730, 5780, 5845 10 28
RW-9611-4958 FP Dual Pole External 5.15-6.09 23*
5735, 5780, 5840 20 29
5745, 5780, 5830 40 28
* Antenna assembly gain = Antenna Gain - Feeder Loss
RADWIN Ltd. 27 HaBarzel St. Tel-Aviv 69710. Tel: +972 3 7662900 Fax: +972 3 7662902 www.radwin.com RI.\DVV I N

Page 204 of 205



15

APPENDIX H

Report ID: RDWRAD_FCC.18826_21882_revl.doc

Date of Issue: April 2011

RADWIN 5000 Antenna List and Power Settings

RADWIN

RADWIN 5000 Antenna List and Power Settings

The following table contains the antennas that are provided with the RADWIN 5000 model
operating in the 5725 — 5850 MHz band according to FCC Part 15 Subpart C Section 247 and IC
Radio Standard Specification RSS5-210. The output power ascribed to each antenna assembly
gain is the maximum transmission power allowed to keep compliance with the standards

FCCID: Q3KRW2058, IC: 5100A-RW2054

mentioned.

Antenna Frequency Anfenna Assembly Channel Frequency charial Qutput
Part Number Type [GHz] Gain at 5725 - 5850 (MH2] i Power
MHz [dBi] [dem]

5730, 5780, 5845 5 23

2 5730, 5780, 5845 10 2

RW-9061-5001| FP Dual Pole External 4.9-5.95 13 S et . 2

5745, 5780, 5830 20 23

5730, 5780, 5845 s 28

RW-9061-5001| FP Dual Pole External 4.9-5.95 g* 5730, 5780, 5845 10 28

5735, 5780, 5840 20 28

5745, 5780, 5830 a0 28

5730, 5780, 5845 5 20

RW-9061-5002| FP Dual Pole External 45-6.06 15.5° 5730, 5780, 5845 10 20

5735, 5780, 5840 20 20

5745, 5780, 5830 40 20

5720, 5780, 5845 5 28

5730, 5780, 5845 10 28

RW-9061-5002| FP Dual Pole External 4.9 - 6.06 g* e - -

5745, 5780, 5830 40 28

* Antenna assembly gain = Antenna Gain - Feeder Loss

RADWIN Ltd. 27 HaBarzel| 5t. Tel-Aviv 69710, Tel: +972 3 7662900 Fax: +372 3 7662902 www.radwin.com

RADWIN
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